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SPORTON LAB.

History of this test report

Report No. Version Description Issued Date

FR201029001A 01 Initial issue of report Dec. 31, 2020

1. Revise FCC ID
FR201029001A 02 2. Add section 3.7.3 Jan. 06, 2021

3.  Revise conducted output power in appendix A
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
3.1 15.403 (i) 26dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Reporting only -
3.2 15.407 (a) Maximum Conducted Output Power Pass -
3.3 15.407 (a) Power Spectral Density Pass -
Under limit
34 15.407(b) Unwanted Emissions Pass 0.15dB at
5149.760 MHz
Under limit
35 15.207 AC Conducted Emission Pass 2.53 dB at
0.497 MHz
3.6 15.407 (c) Automatically Discontinue Transmission Pass -
15.203 &
. i P -
3.7 15.407 (a) Antenna Requirement ass
Declaration of Conformity:
The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.
Comments and Explanations:
The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product
specification.

TEL : 408 9043300

Page Number
Issued Date
Report Version
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: Jan. 06, 2021
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1 General Description
1.1 Product Feature of Equipment Under Test

5 GHz point to point consumer equipment

Product Specification subjective to this standard

Antenna Type Array Antenna

Remark: The above EUT's information was declared by manufacturer. Please refer to Comments
and Explanations in summary of test result.

1.2 Modification of EUT

There is no modification during the test.

1.3 Testing Location

Test Site Sporton International (USA) Inc.

1175 Montague Expressway, Milpitas, CA 95035
TEL : 408 9043300

Test Site Location

Sporton Site No.
THO1-CA COO01-CA 03CHO02-CA

Test Site No.

1.4 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site vO1rO1.

+ FCC KDB 662911 D01 Multiple Transmitter Output vO2rO1.

+ ANSI C63.10-2013

Remark:

1. All test items were verified and recorded according to the standards and without any deviation during
the test.

3. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.

TEL : 408 9043300 Page Number :50f24
Issued Date : Jan. 06, 2021
Report Version 1 02
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated: AC
line conducted emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of
the highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement,
pre-scanned in two orthogonal planes (stand / sleep) for this wall-mounted device, the worst case

stand plane is recorded in this report.
b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MH2)
35 5175 43 5215
36* 5180 44* 5220
37 5185 45 5225
5150-5250 MHz 38’ 5190 46" 5230
Band 1
(U-NII-1) 39 5195 47 5235
40* 5200 48* 5240
41 5205 49 5245
42 5210
Remark:
1. The above Frequency and Channel in "*" is 20MHz channel.
2. The above Frequency and Channel in "#" is 40MHz channel.
TEL : 408 9043300 Page Number : 6of 24
Issued Date : Jan. 06, 2021

Report Version 1 02



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR201029001A

2.2 Test Mode

Single Carrier

. Low channel Middle channel High channel
Bandwidth
Frequency Band (MH2) Frequency Frequency Frequency
(MHz) (MHz) (MHz)
10 5175 5210 5245
5150-5250 MHz
20 5180 5200 5240
(U-N1I-1)
40 5190 N/A 5230
Multi Carrier (Contiguous)
: Low channel Middle channel High channel
Bandwidth W ! Y
Frequency Band (MH2) Frequency Frequency Frequency
(MHz) (MHz) (MHz)
20+ 20 5180 + 5200 5200 + 5220 5220 + 5240
5150-5250 MHz 20 + 40 N/A 5200 + 5230 N/A
(U-NII-1) 40 + 20 N/A 5190 + 5220 N/A
40 + 40 N/A 5190 + 5230 N/A
Multi Carrier (Non-Contiguous)
Bandwidth Low channel High channel
Frequency Band (MH2) Frequency S Frequency
(MHz) (MHz)
20 + 20 5180 + 5240
5150-5250 MHz
+ +
(U-NII-1) 20 + 40 5180 5230
40 + 20 5190 + 5240
Test Cases

AC Conducted Emission

Mode 1 :

WLAN (5GHz) TX + RJ45 (Load) + POE Adapter

Remark: For Radiated Test Cases, the tests were performed with AC Adapter with ferrite core.

TEL : 408 9043300

Page Number
Issued Date

Report Version
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2.3

2.4

2.5

2.6

Connection Diagram of Test System

System BT
Simulator AP router Motebook GPS Station Earphone

Power EUT

Source Notebook

Cradle Earphone ‘ iPod WLAM AP Monitor

This example is connection diagram of EUT test configurations.
For detail, please refer to test mode configuration and setup pholographs for each lest item.

Support Unit used in test configuration and system

Item [Equipment Brand Name [Model Name FCC ID Power Rating Power Cord

I/P : 100-240Vac 2.0m, non-shielded

1. |AC Adaptor Siklu CL0566-550-100|N/A . .
O/P : 55Vdc, 1.1A |with ferrite core

EUT Operation Test Setup

For the RF test item, put the EUT into the engineering modes to provide channel frequency selection,
power level adjustment, and enable the continuous transmitting modulated signals.

Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the
spectrum analyzer reading level is exactly the EUT RF output level.

Example :

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.

Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL : 408 9043300 Page Number 1 8of 24

Issued Date : Jan. 06, 2021
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3 Test Result
3.1 26dB and 99% Occupied Bandwidth Measurement
3.1.1Description of 26dB and 99% Occupied Bandwidth

This section is for reporting purpose only.

There is no restriction limits for bandwidth.

3.1.2Measuring Instruments

See list of measuring equipment of this test report.

3.1.3Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Set center frequency to the nominal EUT channel center frequency.

Set span = 1.5 times to 5.0 times the OBW.

Set RBW = 1% to 5% of the OBW

Set the VBW = 3 x RBW.

Detector = Peak.

Trace mode = max hold.

Use the 99% power bandwidth function of the instrument.

© 0 N o g »~ w NP

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.

=
©

Measure and record the results in the test report.

3.1.4Test Setup

i

Spectrum Analyzer EUT

3.1.5Test Result of 6dB and 26dB and 99% Occupied Bandwidth

Please refer to Appendix A.

TEL : 408 9043300 Page Number :90f 24
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Maximum 26dB Bandwidth

Spectrum :%’ I

Ref Level 20.00 dém Offset 28.80 dB @ RBW 1 MHz

10 de  SWT S5ms @ VBW 3 MHz Mode Sweep
mM1[1] 20.56 dBm
5.1701760 GHz
D2[1] -0.42 dB
80.3760 MHz
D1 4.890 dBn Y
f\_,np’”t,uf\/ Mg | ot P o] W\
| i,
—D2 -21.11I ‘ 1l T
ol J w T TP
PN Balan oo
CF 5.21 GHz 5000 pts Span 160.0 MHz
—_
had :
Measuring... ERRERLLLD W6 A

Date: 25.DEC.2020 04:15:20

Maximum 99% Occupied Bandwidth

bpe(.trum lné: I
Ref Level 20.00 dém  Offset 28.20 dE @ RBW 3 MHz

jo Att 20 dB SWT 1ms @ VBW 10 MHz Mode Sweep
@153 Max

mM1[1] 9.50 dBm
M1 5.233380 GHz
10 e T1 e T o /—\rﬂ-‘»—W“}\"\-m«—\,\_77A4?557443 MHz

0 dém /
-10 dBm f \

.,33\. da:dw o W“MMM

-30 dém

-40 dBm

-50 dBm

-60 dem

-70 dBm

CF 5.21 GHz 1001 pts Span 120.0 MHz
Marker
Type | Ref | Tr|:| X-value \ Y-value | Function | Function Result |
M1 1 5.23338 GHz 9.50 dém
Tl 1 5.171399 GHz 2.35 dém Qcc Bw 77.442557443 MHz
T2 1 5.248841 GHz 3.61 dém
T
L J | CEEEERE W]

Date: 25.DEC.2020 04:16:40

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 408 9043300 Page Number :100f 24
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3.2 Maximum Conducted Output Power Measurement

3.2.1Limit of Maximum Conducted Output Power

<ECC 14-30 CFR 15.407>

For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the maximum
conducted output power over the frequency band of operation shall not exceed 1 W. In addition,
the maximum power spectral density shall not exceed 17 dBm in any 1 megahertz band. Fixed
point-to-point U-NII devices may employ antennas with directional gain up to 23 dBi without any
corresponding reduction in the maximum conducted output power or maximum power spectral
density.

3.2.2Measuring Instruments

See list of measuring equipment of this test report.

3.2.3Test Procedures

The testing follows Method PM of FCC KDB 789033 D02 General UNII Test Procedures New Rules

v02r01.

Method PM (Measurement using an RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit continuously with a consistent duty cycle at its maximum power
control level.

3. Measure the average power of the transmitter, and the average power is corrected with duty

factor, 10 log(1/x), where x is the duty cycle.

3.2.4Test Setup

= [l

Attenuator
Power Meter EUT
3.2.5Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
TEL : 408 9043300 Page Number 11 of 24
Issued Date : Jan. 06, 2021

Report Version 1 02
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3.3 Power Spectral Density Measurement

<FCC 14-30 CFR 15.407>

For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the maximum
conducted output power over the frequency band of operation shall not exceed 1 W. In addition,
the maximum power spectral density shall not exceed 17 dBm in any 1 megahertz band. Fixed
point-to-point U-NII devices may employ antennas with directional gain up to 23 dBi without any
corresponding reduction in the maximum conducted output power or maximum power spectral

density.

3.3.1Measuring Instruments

See list of measuring equipment of this test report.

3.3.2Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).
Measure the duty cycle.
Set span to encompass the entire emission bandwidth (EBW) of the signal.
Set RBW = 1MHz.
Set VBW = 3MHz.
Number of points in sweep =2 Span / RBW.
Sweep time = auto.
Detector = RMS
Trace average at least 100 traces in power averaging mode.
Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6
dB if the duty cycle is 25 percent.
1. The RF output of EUT was connected to the spectrum analyzer by a low loss cable.
2.  Each plot has already offset with cable loss, and attenuator loss. Measure the PSD and record

it.

TEL : 408 9043300 Page Number 112 0f 24
Issued Date : Jan. 06, 2021
Report Version 1 02
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3.  For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter
Output v02r01.
Method (c): Measure and add 10 log(NanT) dB.
With this technique, spectrum measurements are performed at each output of the device, but
rather than summing the spectra or the spectral peaks across the outputs, the quantity 10
log(Nant) dB is added to each spectrum value before comparing to the emission limit. The
addition of 10 log(NanT) dB serves to apportion the emission limit among the Naynt outputs so

that each output is permitted to contribute no more than 1/Nant ™ of the PSD limit.
3.3.3Test Setup

Spectrum Analyzer EUT

3.3.4Test Result of Power Spectral Density

Please refer to Appendix A.

Worst Case Power Density (dBm/MHz)
Spectrum :? I
Ref Level 20.00 dBm Offset 23.30 dB & RBW 1 MHz

o Att 20 dB @ SWT 20 ms @ VBW 3 MHz Mode Sweep

SGL Count 100/100

@ 1Rm AvgPwr

M1[1] 7.92 dBm)
5.2484970 GHz
10 dBm — - 4
NN
0dem :
|

-10 dBm }{ \

-20 dém J '\

-30 dBm ,{ i

..... u-—-ﬂv—"""‘l l“M*——m—_-._ —

-40 dBm

-50 dBm

60 dBm

-70 dBm

CF 5.245 GHz 1001 pts Span 50.0 MHz

jt ] Ready WRRRERREY A y
Date: 26.DEC.2020 01:25:16
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SPORTON LAB.

3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.4.1Limit of Unwanted Emissions
(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.
(1) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

E:M HV/m, where P is the eirp (Watts)

EIRP (dBm) Field Strength at 3m (dBuV/m)
- 27 68.3

(3) KDB789033 D02 v02r01 G)2)c)
(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2 bands.
As specified, emissions above 1000 MHz that are outside of the restricted bands are subject to a

peak emission limit of -27 dBm/MHz.

3.4.2Measuring Instruments

See list of measuring equipment of this test report.

TEL : 408 9043300 Page Number 1 14 of 24
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3.4.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000MHz
. RBW = 120 kHz
. VBW = 300 kHz
+  Detector = Peak
«  Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
. RBW =1 MHz
- VBW=2=3MHz
. Detector = Peak
+  Sweep time = auto
«  Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz
. RBW =1 MHz
+  VBW =10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

3. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.

TEL : 408 9043300 Page Number : 15 of 24

Issued Date : Jan. 06, 2021
Report Version 1 02



ssamonas. FCC RADIO TEST REPORT Report No. : FR201029001A

3.4.4Test Setup

For radiated emissions below 30MHz

: | RX Antenna

- 3m |

Metal Full Soldered Ground Plane

0

Spectrum Analyzer f Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

oo
Spectrum Analyzer | Receiver
TEL : 408 9043300 Page Number 1 16 of 24
Issued Date : Jan. 06, 2021
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For radiated emissions from 1GHz to 18GHz

Metal Full Soldered Ground Plane

= .

Spectrum Analyzer / Receiver

For radiated emissions above 18GHz

Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

3.4.5Test Results of Radiated Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and alternative test site - semi-Anechoic

chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out very similar.

3.4.6 Test Result of Radiated Band Edges

Please refer to Appendix C and D.

TEL : 408 9043300 Page Number 117 0f 24
Issued Date : Jan. 06, 2021
Report Version 1 02



ssamonas. FCC RADIO TEST REPORT Report No. : FR201029001A

3.4.7Duty Cycle

Please refer to Appendix E.

3.4.8 Test Result of Unwanted Radiated Emission (30MHz ~ 10th Harmonic)

Please refer to Appendix C and D.
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3.5 AC Conducted Emission Measurement

3.5.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies

within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2Measuring Instruments

See list of measuring equipment of this test report.

3.5.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least
80 centimeters from any other grounded conducting surface.

Connect EUT to the power mains through a line impedance stabilization network (LISN).

All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 microhenry LISN should be used.

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

© N o g k~ w0 DN

Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.

TEL : 408 9043300 Page Number 119 0f 24
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3.5.4Test Setup

o £ 0 B o O ey e T o e SR i s s S Ty |
I |
|
I Rear of EUT to be flushed !
I with rear of table top ]
I 1
| |
| |
! e EUT l
I - ol [ I l 80 cm to
| Receiver | gruund
| 500 RF Cable SHem | || ptane
|
: |
|
| |r’ 2 |
| g | U
| “3bp ;
|
| AC :
| AMH | |
I (LISHy | |
I L Ll |
|
I i | .
I o -~ Bonded to horizontal l o -
P4 round plane ~
e e o i e i i i o i s
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.5.5Test Result of AC Conducted Emission
Please refer to Appendix B.
TEL : 408 9043300 Page Number 1 20 of 24
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3.6 Automatically Discontinue Transmission

3.6.1Limit of Automatically Discontinue Transmission

The device shall automatically discontinue transmission in case of either absence of information to
transmit or operational failure. These provisions are not intended to preclude the transmission of
control or signaling information or the use of repetitive codes used by certain digital technologies to
complete frame or burst intervals. Applicants shall include in their application for equipment

authorization to describe how this requirement is met.

3.6.2Measuring Instruments

See list of measuring equipment of this test report.

3.6.3Test Result of Automatically Discontinue Transmission

While the EUT is not transmitting any information, the EUT can automatically discontinue
transmission and become standby mode for power saving. The EUT can detect the controlling signal
of ACK message transmitting from remote device and verify whether it shall resend or discontinue

transmission.
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SPORTON LAB.

3.7 Antenna Requirements

3.7.1Standard Applicable

EUT is a fixed point-to-point U-NII devices operating in U-NII-3 band, which is employ transmitting
antennas with directional gain less than 23 dBi without any corresponding reduction in the maximum

conducted output power or maximum power spectral density.

3.7.2 Antenna Anti-Replacement Construction

Non-standard antenna connector is used.

3.7.3Antenna Gain

Maximum single antenna peak gain for UNII-1 is 13.5dBi, the MIMO directional gain is 22.5dBi
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. [Characteristics Cal:)b;?etion Test Date Due Date Remark
Hygrometer Testo 608-H1 45142595 N/A Aug. 05, 2020 't']‘;‘;;.zoi,zz%zzt)lN Aug. 04, 2021 E:T‘)l_rl‘gf_ccti‘;
Power Sensor | DARE RPR3006W RPR%VZV;gOl 10MHz-6GHz | Jun. 24, 2020 '\3(;‘;.2032,22%2205 Jun. 23, 2021 goﬁgf_‘gi?
i‘ﬁyz“e’? ggm‘;é‘ FSV13 101559 | 10Hz-13.6GHz | Jun. 17, 2020 '\3‘;‘:;.2034’22%2205 Jun. 16, 2021 ?Tol_rl‘gf_c(;i‘;
LISN TESEQ NNB51 47407 N/A Jul. 06, 2020 | Nov. 23, 2020 | Jul. 05, 2021 | Conduction
(CO01-CA)

EZ"C'eT“‘jZ: R&S ESR7 102177 9KHZz~7GHz | Jul. 16,2020 | Nov. 23, 2020 | Jul. 15, 2021 ?ggg‘ljcg%‘
F;vls/t:zrz i(%:ir Res | /TSP S9OLF Z%%t’fz' N/A Jul. 08, 2020 | Nov. 23, 2020 | Jul. 07, 2021 fgggfg%‘
Test Software R&S e N/A N/A N/A Nov. 23, 2020 N/A fgggicg%‘
Bilog Antenna |  TESEQ 6111D 50392 | 30MHz~1GHz | Jul. 29, 2020 I?Deec(;'1258,’22002200~ Jul. 28, 2021 (Osgaigg?&)
Horn Antenna SCHV&RZBE BBHAO120D | 01895 | 1GHz~18GHz | Aug. 28, 2020 %fé_fé?%f& Aug. 27, 2021 (Osgﬁggf’&)
SHF-ENF forn) SCHVIARZBE | BBHA9170 00842 | 18GHZz~40GHz | Jul. 27, 2020 I?Deec(;'1258,’22002200~ Jul. 26, 2021 (Osgaigg?&)
Preamplifier | SONOMA 310N 372240 N/A Aug. 12, 2020 %e;é_lfé,2205200~ Aug. 11, 2021 (Osggiggf’&)
Preamplifier |  Keysight 83017A | MY53270323 | 1GHZz~26.5GHz| Jul. 28, 2020 I?Deec(;'1258,’22002200~ Jul. 27, 2021 (Osgaigg_o&)
Preamplifier | E-instrument i’?g;gf_'\:'?los EC1900251 N/A Nov. 26, 2019 %e;é-lfé’ZZOOZZOg Nov. 25, 2021 (Osggiggf’&)
Preamplifier EMEC EMC18G40G | 060725 18G-40G | Aug. 07, 2020 %e;:&.l;éyzzoozzog Aug. 06, 2021 (oiéﬁiggf’&\)
i‘;}iﬁ;;’e": Keysight N9O10A  |MY57420221| 10Hz~44GHz | Sep. 11, 2020 %ee‘:é_lzsé,éoéog Sep. 10, 2021 (Osgaigg?&)
Eg"c';sz: zgmzr‘i‘ ESU26 100049 | 20Hz~26.5GHz | Aug. 11, 2020 %eecé.l;éyzzogzog Aug. 10, 2021 (Oié‘ﬂiggf’&)
Hygrometer TESTO 608-H1 45142602 N/A Aug. 05, 2020 %ee‘:é_lzsé,éoéog Aug. 04, 2021 (Osgaigg?&)
Software Audix E3 N/A N/A N/A %eecé.lz?éyzzoozzog N/A (Osgﬂiggf’g )
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 220
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 45
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

6.1

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 65
of 95% (U = 2Uc(y)) '
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Appendix A. Conducted Test Results

Temperature : 16.1~22.6°C
Relative Humidity :  [31.6~48.2%

Test Engineer : |Andy Kao

26dB Bandwidth (Reporting Only)

26dB BW Low Middle High
Single Carrier MHz MHz MHz
10MHz 11.37 11.37 11.38
20MHz 20.41 20.42 20.44
40MHz 39.65 N/A 39.61
26dB BW Low Middle High
Multi .Camer MLz MLz ML
(Contiguous)
20 + 20MHz 43.36 42.75 43.00
20 + 40MHz N/A 60.38 N/A
40 + 20MHz N/A 62.21 N/A
40 + 40MHz N/A 80.38 N/A

26dB BW Low + High Total
Mult1 Carrier
(Non-Contiguous) MHz MHz MHz
20 + 20MHz 20.42 N/A 25.12 45.54
20 + 40MHz 20.42 N/A 40.88 61.30
40 + 20MHz 39.68 N/A 25.13 64.81
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99% Occupied Bandwidth (Reporting Only)

OBW Low Middle High
Single Carrier MHz MHz MHz

10MHz 9.14 9.09 9.14

20MHz 18.08 18.08 18.08

40MHz 37.36 N/A 37.26

OBW Low Middle High
Multl_Carrler MHz MHz MHz
(Contiguous)
20 + 20MHz 38.16 38.06 38.06
20 + 40MHz N/A 58.38 N/A
40 + 20MHz N/A 58.62 N/A
40 + 40MHz N/A 77.44 N/A

OBW Low + High Total
Multi Ca.rrler MH2 MHz MHz

(Non-Contiguous)

20 + 20MHz 18.08 N/A 18.13 36.21
20 + 40MHz 18.08 N/A 37.32 55.40
40 + 20MHz 37.56 N/A 18.13 55.69
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Conducted Output Power

Single chain All 8 chains ( + 9.03dB)
Conducted Power| Low Middle High Low Middle High Limit | Verdict
Single Carrier dBm dBm dBm dBm dBm dBm dBm

10MHz 15.1 10.4 17.2 24.13 25.43 20.23 30 Pass
20MHz 14.8 18.4 19 23.83 27.43 28.03 30 Pass
40MHz 11.1 N/A 17.6 20.13 N/A 20.63 30 Pass

Conducted Power |  Low Middle High Low Middle High Limit ]| Verdict
Multi Carrier
(Contiguous)
20 + 20MHz 13.4 16.3 19.3 22.43 25.33 28.33 30 Pass
20 + 40MHz N/A 15.7 N/A N/A 24.73 N/A 30 Pass
40 + 20MHz N/A 14.5 N/A N/A 23.53 N/A 30 Pass
40 + 40MHz N/A 14.4 N/A N/A 23.43 N/A 30 Pass

dBm dBm dBm dBm dBm dBm dBm

Conducted Power | Low + High Low + High Limit | Verdict
Multi Carrier

(Non-Contiguous) dBm dBm dBm
20 + 20MHz 15.1 24.13 30 Pass
20 + 40MHz 14.3 23.33 30 Pass
40 + 20MHz 14.7 23.73 30 Pass
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Power Spectral Density

Single Chain All 8 chains ( + 9.03dB)
PSD Low | Middle | High Low | Middle | High Limit | Verdict
Single Carrier dBm/ dBm/ dBm/ dBm/ dBm/ dBm/ dBm/
MHz MHz MHz MHz MHz MHz MHz
10MHz 6.37 7.91 7.92 15.40 16.94 16.95 17.00
20MHz 2.52 6.22 6.45 11.55 15.25 15.48 17.00 Pass
40MHz -3.51 N/A 2.90 5.52 N/A 11.93 17.00 Pass
PSD Low | Middle | High Low | Middle | High Limit | Verdict
Multi Carrier dBm/ dBm/ dBm/ dBm/ dBm/ dBm/ dBm/
(Contiguous) MHz MHz MHz MHz MHz MHz MHz
20 + 20MHz -1.87 1.48 4.04 7.16 10.51 13.07 17.00 Pass
20 + 40MHz N/A 0.53 N/A N/A 9.56 N/A 17.00 Pass
40 + 20MHz N/A 0.51 N/A N/A 9.54 N/A 17.00 Pass
40 + 40MHz N/A -2.37 N/A N/A 6.660 N/A 17.00 Pass
PSD Low + High Low + High Limit | Verdict
Multi Carrier dBm/ dBm/ dBm/ dBm/ dBm/ dBm/ dBm/
(Non-Contiguous)] MHz MHz MHz MHz MHz MHz MHz
20 + 20MHz -1.04 N/A 0.18 7.99 N/A 9.21 17.00 Pass
20 + 40MHz -1.31 N/A -2.41 7.72 N/A 6.02 17.00 Pass
40 + 20MHz -5.23 N/A 0.02 3.80 N/A 9.05 17.00 Pass
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Appendix B. AC Conducted Emission Test Results

Temperature : 24.1 ~25.6C

Test Engineer : Ram Prashanth Vallam

Relative Humidity : |36.5 ~ 48.5%

TEL : 408 9043300 Page Number :BlofB1



EUT Information

Test Site : COO01-CA
Mode 1
Test Voltage: 120Vac/60Hz
Project Tarana RN
Line
Full Spectrum
100 T
90T
80T
70T
. 60_\ CISPR-OP Limit at Main Ports
m =
2 * *
= sop P At e . g %o
g i & % e e ¥l e
- 407t *
30T
20T
10T
0 } } } — } } } } } } +—
150k 300 400500 800 1M 2M 3M  4M 5M 8 1
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage | Limit | Margin | Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuv) (dB) (dB)
0.190950 --- 42.74 54.00 1126 | L1 OFF 20.0
0.190950 51.72 === 64.00 1228 | L1 OFF 20.0
0.260250 - 44.59 51.42 6.83|L1 OFF 20.0
0.260250 52.60 === 61.42 882 | L1 OFF 20.0
0.325500 --- 38.61 49.57 1096 | L1 OFF 20.0
0.325500 47.99 - 59.57 1158 L1 OFF 20.0
0.377250 - 42.96 48.34 538 | L1 OFF 20.0
0.377250 51.34 - 58.34 7.00| L1 OFF 20.0
0.458250 - 36.66 46.72 10.06 | L1 OFF 20.0
0.458250 48.33 56.72 839 |L1 OFF 20.0
0.496500 40.91 46.06 515|L1 OFF 20.0
0.496500 52.73 56.06 3.33|L1 OFF 20.0
0.575250 --- 37.51 46.00 849 | L1 OFF 20.0
0.575250 47.87 --- 56.00 8.13|L1 OFF 20.0
0.768750 --- 31.74 46.00 1426 | L1 OFF 20.0
0.768750 44.58 === 56.00 1142 L1 OFF 20.0
1.338630 32.47 46.00 13.53 | L1 OFF 20.0
1.338630 47.80 56.00 8.20 | L1 OFF 20.0
1.569750 - 27.73 46.00 18.27 L1 OFF 20.0
1.569750 43.17 === 56.00 1283 L1 OFF 20.0




Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) (dBuv) (dB) (dB)
1.842000 28.48 46.00 1752 L1 OFF 20.0
1.842000 40.98 56.00 1502 | L1 OFF 20.0
2.187690 26.77 46.00 19.23 L1 OFF 20.0
2.187690 44.93 56.00 11.07 | L1 OFF 20.0
2.561550 29.57 46.00 16.43 | L1 OFF 20.0
2.561550 45.78 56.00 10.22 | L1 OFF 20.0
3.217380 32.73 46.00 13.27 | L1 OFF 20.0
3.217380 46.86 56.00 9.14 | L1 OFF 20.0
3.757470 33.37 46.00 1263 | L1 OFF 20.0
3.757470 46.44 56.00 9.56 | L1 OFF 20.0
4.375050 35.19 46.00 10.81 | L1 OFF 20.1
4.375050 47.93 56.00 8.07 | L1 OFF 20.1
5.063010 33.44 50.00 16.56 | L1 OFF 20.1
5.063010 47.94 60.00 12.06 | L1 OFF 20.1
6.466200 38.85 50.00 11.15| L1 OFF 20.1
6.466200 48.96 60.00 11.04 L1 OFF 20.1
7.872000 35.27 50.00 1473 | L1 OFF 20.1
7.872000 47.71 60.00 1229 | L1 OFF 20.1
10.855500 34.94 50.00 15.06 | L1 OFF 20.2
10.855500 46.47 60.00 1353 | L1 OFF 20.2
14.686530 37.67 50.00 1233 | L1 OFF 20.3
14.686530 46.73 60.00 13.27 L1 OFF 20.3




EUT Information

Test Voltage: 120Vac/60Hz
Project Tarana RN
Phase: Neutral
Mode 1
Full Spectrum
100T
0T
80T
70T
% 60+ CISPR-OP Limit at Main Ports
m =
g LR BN, P ,
= 507 ‘ ‘ ’
s I o2 W ¢ e
- 40T
30T
201
10T
0 } } } —— } } } } } —t
150k 300 400500 800 1M 2M 3M 4M 5M 8 1
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage | Limit | Margin | Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuv) (dB) (dB)
0.190770 43.20 54.00 10.80 | N OFF 20.0
0.190770 51.87 64.00 1213 | N OFF 20.0
0.255120 47.35 51.59 4.24 | N OFF 20.0
0.255120 53.79 61.59 7.80 | N OFF 20.0
0.381840 44.68 48.24 356 | N OFF 20.0
0.381840 52.56 58.24 5.68 | N OFF 20.0
0.456000 38.56 46.77 821N OFF 20.0
0.456000 49.06 - 56.77 7.71|N OFF 20.0
0.496500 41.81 46.06 4.25 | N OFF 20.0
0.496500 53.53 56.06 253 |N OFF 20.0
0.575250 38.36 46.00 7.64 | N OFF 20.0
0.575250 48.68 56.00 7.32 | N OFF 20.0
1.234230 31.81 46.00 1419 | N OFF 20.0
1.234230 44.58 56.00 11.42 | N OFF 20.0
1.337910 33.26 46.00 12.74 | N OFF 20.0
1.337910 48.47 56.00 753 | N OFF 20.0
1.426650 29.79 46.00 16.21 | N OFF 20.0
1.426650 44.09 56.00 1191 | N OFF 20.0
1.829670 28.18 46.00 17.82 | N OFF 20.0
1.829670 45.06 56.00 10.94 | N OFF 20.0
3.568200 34.23 46.00 11.77| N OFF 20.0




Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) (dBuv) (dB) (dB)
3.568200 48.05 56.00 7.95|N OFF 20.0
4.037370 32.69 46.00 13.31 | N OFF 20.0
4.037370 47.36 56.00 8.64 | N OFF 20.0
4.246260 35.64 46.00 10.36 | N OFF 20.0
4.246260 48.13 56.00 7.87 | N OFF 20.0
4.288560 34.84 46.00 11.16 | N OFF 20.0
4.288560 48.06 56.00 7.94 | N OFF 20.0
4.309800 35.79 46.00 10.21 | N OFF 20.0
4.309800 48.23 56.00 7.77 | N OFF 20.0
4.330770 37.04 46.00 8.96 | N OFF 20.0
4.330770 48.48 56.00 7.52 | N OFF 20.0
4.394220 36.92 46.00 9.08 | N OFF 20.1
4.394220 48.57 56.00 7.43 | N OFF 20.1
4.892550 33.52 46.00 12.48 | N OFF 20.1
4.892550 47.49 56.00 8.51 | N OFF 20.1
6.722160 36.77 50.00 13.23 | N OFF 20.1
6.722160 49.19 60.00 10.81 | N OFF 20.1
10.630500 35.86 50.00 1414 | N OFF 20.2
10.630500 46.35 60.00 13.65| N OFF 20.2
14.663580 36.02 50.00 13.98 | N OFF 20.3
14.663580 45.84 60.00 14.16 | N OFF 20.3
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Appendix C. Radiated Spurious Emission

Temperature : 20~25°C
Test Engineer : Calvin Wu
Relative Humidity : 50~56%
<Single Carrier>
Band 1 - 5150~5250MHz
VHT10 (Band Edge @ 3m)
Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

5132.86 62.72 -11.28 74 49.89 31.98 11.02 | 30.17 | 170 | 360 P H
5150 53.51 -0.49 54 40.7 31.94 11.04 30.17 170 360 A H
* 5175 123.03 - - 110.36 31.77 11.07 30.17 170 360 P H
* 5175 114.33 - - 101.66 31.77 11.07 30.17 170 360 A H
H

VHT10
H

CH 35
5133.38 52.99 -21.01 74 40.25 31.89 11.02 30.17 100 29 P \%

5175MHz
5149.76 43.02 -10.98 54 30.29 31.86 11.04 30.17 100 29 A \%
* 5175 102.26 - - 89.64 31.72 11.07 30.17 100 29 P \%
* 5175 94.13 - - 81.51 31.72 11.07 30.17 100 29 A \%
\%
\%
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Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5126.36 60.32 -13.68 74 47.47 32 11.02 30.17 175 360 P H
5149.76 51.94 -2.06 54 39.13 31.94 11.04 30.17 175 360 A H
* 5210 125.16 - - 112.67 31.55 11.1 30.16 175 360 P H
* 5210 116.63 - - 104.14 31.55 11.1 30.16 175 360 A H
5414.64 61.24 -12.76 74 48.33 31.77 11.3 30.16 175 360 P H
5420.8 51.82 -2.18 54 38.89 31.78 11.31 30.16 175 360 A H
H
H
VHT10
5079.56 52.99 |-21.01 74 40.21 31.98 10.97 | 30.17 | 100 | 360 P |V
52Cl|;|\szz 5000 43.21 | -10.79 54 30.74 31.77 10.89 | 30.19 | 100 | 360 AV
4989 60.86 -13.14 74 48.5 31.67 10.88 30.19 100 317 P \%
4989 48.69 -5.31 54 36.33 31.67 10.88 | 30.19 | 100 | 317 AV
* 5210 105.3 - - 92.81 31.55 1.1 30.16 | 100 | 360 P |V
* 5210 96.54 - - 84.05 31.55 11.1 30.16 100 360 A \%
5436.2 52.76 -21.24 74 39.85 31.75 11.33 30.17 100 360 P \%
5448.52 42.57 -11.43 54 29.62 31.78 11.34 30.17 100 360 A \%
\%
\%
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Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)

5142.48 62.34 -11.66 74 49.52 31.96 11.03 | 30.17 170 360 P H

5150 52.23 -1.77 54 39.42 31.94 11.04 | 30.17 170 360 A H

5245 122.7 - - 110.32 314 11.13 | 30.15 170 360 P H

5245 117.95 - - 105.57 314 11.13 | 30.15 170 360 A H

5361.44 63.1 -10.9 74 50.45 31.57 11.24 | 30.16 170 360 P H

5350.52 53.27 -0.73 54 40.68 31.52 11.23 | 30.16 170 360 A H

H

VHT10
H
CH 49
5120.38 52.82 -21.18 74 40.06 31.91 11.01 | 30.16 103 29 P \%
5245MHz

5138.32 43.15 -10.85 54 30.41 31.88 11.03 | 30.17 103 29 A \%

5245 105.96 - - 93.53 31.45 11.13 | 30.15 103 29 P \%

5245 97.84 - - 85.41 31.45 11.13 | 30.15 103 29 A \%

5458.04 52.95 -21.05 74 39.97 318 11.35 | 30.17 103 29 P \%

5456.36 43.09 -10.91 54 30.11 31.8 11.35 | 30.17 103 29 A \%

\Y,

\Y,

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 1 - 5150~5250MHz
VHT10 (Harmonic @ 3m)

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10350 51.51 -16.69 68.2 63.2 39.51 16.52 | 67.72 100 0 P H
15525 48.47 -25.53 74 56.96 38.07 20.51 | 67.07 100 0 P H
H
VHT10
H
CH 35
10350 49.58 -18.62 68.2 61.27 39.51 16.52 | 67.72 100 0 P \%
5175MHz
15525 49.58 -24.42 74 58.04 38.1 20.51 | 67.07 100 0 P \Y,
\%
\%
10420 54.01 -14.19 68.2 65.41 39.67 16.59 | 67.66 100 0 P H
15630 49.4 -24.6 74 58 37.77 20.6 66.97 100 0 P H
H
VHT10
H
CH 42
10420 51.89 -16.31 68.2 63.26 39.7 16.59 | 67.66 100 0 P V
5210MHz
15630 48.7 -25.3 74 57.23 37.84 20.6 66.97 100 0 P \%
\%
\%
10490 50.78 -17.42 68.2 61.9 39.84 16.65 | 67.61 100 0 P H
15735 48.5 -25.5 74 57.2 37.47 20.69 | 66.86 100 0 P H
H
VHT10
H
CH 49
10490 50.07 -18.13 68.2 61.21 39.82 16.65 | 67.61 100 0 P \%
5245MHz
15735 54.96 -19.04 74 63.62 37.51 20.69 | 66.86 392 21 P \%
15735 48.63 -5.37 54 57.29 37.51 20.69 | 66.86 | 392 21 A \Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 1 - 5150~5250MHz
VHT20 (Band Edge @ 3m)

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
5146.12 63.78 -10.22 74 50.96 31.95 11.04 | 30.17 168 360 P H
5150 53.63 -0.37 54 40.82 31.94 11.04 | 30.17 168 360 A H
* 5180 119.55 - - 106.91 31.73 11.07 30.16 168 360 P H
* 5180 110.41 - - 97.77 31.73 11.07 30.16 168 360 A H
H
H
VHT20
5000 53.18 -20.82 74 40.71 31.77 10.89 | 30.19 100 360 P \%
CH 36
5000 43.35 -10.65 54 30.88 31.77 10.89 | 30.19 100 360 A \%
5180MHz
4989 61.18 -12.82 74 48.82 31.67 10.88 | 30.19 100 317 P \%
4989 48.76 -5.24 54 36.4 31.67 10.88 | 30.19 100 317 A \%
* 5180 99.51 - - 86.91 31.69 11.07 30.16 100 360 P \%
* 5180 90.07 - - 77.47 31.69 11.07 30.16 100 360 A \%
\%
\%
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Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5148.98 62.19 -11.81 74 49.38 31.94 11.04 30.17 164 360 P H
5150 53.07 -0.93 54 40.26 31.94 11.04 30.17 164 360 A H
* 5200 122.56 - - 110.04 31.59 11.09 30.16 164 360 P H
* 5200 113.11 - - 100.59 31.59 11.09 30.16 164 360 A H
5399.52 61.46 -12.54 74 48.6 31.74 11.28 30.16 164 360 P H
5376 51.67 -2.33 54 38.93 31.64 11.26 | 30.16 | 164 | 360 A | H
H
H
VHT20
5106.86 53.46 |-20.54 74 40.69 31.93 1 30.16 | 108 3 P |V
5;;;:2 5000 43.11 -10.89 54 30.64 31.77 10.89 | 30.19 | 108 3 AV
4989 60.14 -13.86 74 47.78 31.67 10.88 30.19 100 317 P \%
4989 48.14 -5.86 54 35.78 31.67 10.88 | 30.19 | 100 | 317 AV
* 5200 102.11 - - 89.6 31.58 11.09 | 30.16 | 108 3 P |V
* 5200 92.63 - - 80.12 31.58 11.09 30.16 108 3 A \%
5455.8 52.72 -21.28 74 39.74 31.8 11.35 30.17 108 3 P \%
5455.8 42.7 -11.3 54 29.72 31.8 11.35 30.17 108 3 A \%
\%
\%
TEL : 408 9043300 Page Number :Cl-60f13




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/im)| (dB) [(dBpV/m )| (dBupV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

5147.68 62.63 -11.37 74 49.81 31.95 11.04 | 30.17 170 360 P H

5150 52.39 -1.61 54 39.58 31.94 11.04 | 30.17 170 360 A H

5240 120.75 - - 108.35 31.42 11.13 | 30.15 170 360 P H

5240 113.73 - - 101.33 31.42 11.13 | 30.15 170 360 A H

5395.04 62.95 -11.05 74 50.11 31.72 11.28 | 30.16 170 360 P H

5350 53.24 -0.76 54 40.65 31.52 11.23 | 30.16 170 360 A H

H

VHT20
H
CH 48
5125.58 52.65 -21.35 74 39.9 31.9 11.02 | 30.17 102 30 P \%
5240MHz

5148.98 43.14 -10.86 54 30.41 31.86 11.04 | 30.17 102 30 A \%

5240 102.02 - - 89.57 31.47 11.13 | 30.15 102 30 P \%

5240 93.14 - - 80.69 31.47 11.13 | 30.15 102 30 A \%

5430.32 53.79 -20.21 74 40.9 31.74 11.32 | 30.17 102 30 P \%

5450.2 43.16 -10.84 54 30.21 31.78 11.34 | 30.17 102 30 A \%

\Y,

\Y,

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number :Cl-70f13




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 - 5150~5250MHz
VHT20 (Harmonic @ 3m)

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10360 52.38 -15.82 68.2 64.03 39.53 16.53 | 67.71 100 0 P H
15540 55.42 -18.58 74 63.93 38.02 20.53 | 67.06 | 304 57 P H
15540 49.36 -4.64 54 57.87 38.02 20.53 | 67.06 304 57 A H
VHT20
H
CH 36
10360 50.7 -17.5 68.2 62.35 39.53 16.53 | 67.71 100 0 P \%
5180MHz
15540 53.98 -20.02 74 62.45 38.06 20.53 | 67.06 266 339 P \Y,
15540 47.34 -6.66 54 55.81 38.06 20.53 | 67.06 266 339 A \%
\%
10400 53.79 -14.41 68.2 65.27 39.62 16.58 | 67.68 100 0 P H
15600 49.1 -24.9 74 57.66 37.87 20.57 67 100 0 P H
H
VHT20
H
CH 40
10400 50.84 -17.36 68.2 62.29 39.65 16.58 | 67.68 100 0 P V
5200MHz
15600 48.36 -25.64 74 56.87 37.92 20.57 67 100 0 P \%
\%
\%
10480 50.49 -17.71 68.2 61.65 39.82 16.64 | 67.62 100 0 P H
15720 48.86 -25.14 74 57.56 37.51 20.67 | 66.88 100 0 P H
H
VHT20
H
CH 48
10480 49.42 -18.78 68.2 60.59 39.81 16.64 | 67.62 100 0 P \%
5240MHz
15720 49.21 -24.79 74 57.86 37.56 20.67 | 66.88 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : Cl-80f13




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 - 5150~5250MHz
VHT40 (Band Edge @ 3m)

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5150 61.99 -12.01 74 49.18 31.94 11.04 30.17 165 355 P H
51495 53.04 -0.96 54 40.23 31.94 11.04 30.17 165 355 A H
* 5190 112.42 - - 99.84 31.66 11.08 30.16 165 355 P H
* 5190 103.18 - - 90.6 31.66 11.08 | 30.16 | 165 | 355 A | H
5354.16 57.56 -16.44 74 44.94 31.54 11.24 30.16 165 355 P H
5376 47.87 -6.13 54 35.13 31.64 11.26 | 30.16 | 165 | 355 A | H
H
H
VHT40
5000.26 54.4 -19.6 74 41.93 31.77 10.89 | 30.19 | 100 | 360 P |V
51(:;;8Hz 5000 43.03 | -10.97 54 30.56 31.77 10.89 | 30.19 | 100 | 360 AV
4989 61.49 -12.51 74 49.13 31.67 10.88 30.19 100 318 P \%
4989 48.69 -5.31 54 36.33 31.67 10.88 | 30.19 | 100 | 318 AV
* 5190 92.29 - - 79.73 31.64 11.08 | 30.16 | 100 | 360 P |V
* 5190 83.1 - - 70.54 31.64 11.08 30.16 100 360 A \%
5452.72 52.31 -21.69 74 39.34 31.79 11.35 30.17 100 360 P \%
5457.2 42.43 -11.57 54 29.45 31.8 11.35 30.17 100 360 A \%
\%
\%
TEL : 408 9043300 Page Number :Cl-90f13




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5140.66 61.99 -12.01 74 49.17 31.96 11.03 | 30.17 169 0 P H
5150 52.27 -1.73 54 39.46 31.94 11.04 | 30.17 169 0 A H
* 5230 118.37 - - 105.94 31.46 11.12 | 30.15 169 0 P H
* 5230 109.09 - - 96.66 31.46 11.12 | 30.15 169 0 A H
5425 62.65 -11.35 74 49.73 31.78 11.31 | 30.17 169 0 P H
5350.24 52.48 -1.52 54 39.89 31.52 11.23 | 30.16 169 0 A H
H
H
VHT40
5000 53.23 -20.77 74 40.76 31.77 10.89 | 30.19 100 14 P \Y
CH 46
5000 43.08 -10.92 54 30.61 31.77 10.89 | 30.19 100 14 A \Y
5230MHz
4989 61.77 -12.23 74 49.41 31.67 10.88 | 30.19 100 316 P \Y,
4989 48.75 -5.25 54 36.39 31.67 10.88 | 30.19 100 316 A \Y
* 5230 97.97 - - 85.5 315 11.12 | 30.15 100 14 P \Y,
* 5230 88.58 - - 76.11 315 11.12 | 30.15 | 100 14 A \Y
5416.04 52.41 -21.59 74 39.57 31.7 11.3 30.16 100 14 P V
5457.76 42.7 -11.3 54 29.72 31.8 11.35 | 30.17 100 14 A V
\Y
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number :Cl-100f13




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 - 5150~5250MHz
VHT40 (Harmonic @ 3m)

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10380 54.3 -13.9 68.2 65.87 39.58 16.55 67.7 100 0 P H
15570 49.75 -24.25 74 58.29 37.94 20.55 | 67.03 100 0 P H
H
VHT40
H
CH 38
10380 50.15 -18.05 68.2 61.71 39.59 16.55 67.7 100 0 P \%
5190MHz
15570 49.55 -24.45 74 58.04 37.99 20.55 | 67.03 100 0 P \Y,
\%
\Y,
10460 51.62 -16.58 68.2 62.86 39.76 16.63 | 67.63 100 0 P H
15690 54.2 -19.8 74 62.86 37.6 20.65 | 66.91 | 309 18 H
15690 45.96 -8.04 54 54.62 37.6 20.65 | 66.91 | 309 18 A H
VHT40
H
CH 46
10460 49.21 -18.99 68.2 60.42 39.79 16.63 | 67.63 100 0 P V
5230MHz
15690 49.58 -24.42 74 58.18 37.66 20.65 | 66.91 100 0 P \%
\Y,
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : C1l-110f13




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Emission above 18GHz
VHT40 (SHF @ 3m)

Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
20002 39.49 -34.51 74 41.54 37.68 13.16 52.89 150 0 P H
38394 50.69 |-17.51 68.2 38.66 43.92 23.04 | 5493 | 150 0 P H
H
VHT40 H
SHF 20750 41.84 -32.16 74 43.16 37.92 13.52 52.76 150 0 P \%
38372 50.02 -18.18 68.2 37.63 44.28 23.03 | 54.92 | 150 0 P |V
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 408 9043300 Page Number :Cl-120f13




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Emission below 1GHz
VHT40 (LF @ 3m)

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
33.88 21.74 -18.26 40 30.17 23.06 0.89 32.44 - - P H
95.96 2396 |-19.54 435 39.09 15.6 15 32.42 - - P H
151.25 22.55 -20.95 43.5 35.85 17.1 1.88 324 - - P H
246.31 26.65 -19.35 46 38.37 18.13 241 3241 - - P H
469.41 29.41 | -16.59 46 35.02 23.39 3.3 32.56 - - P H
716.8 39.28 -6.72 46 40.31 26.97 4.08 32.52 112 30 QP | H
H
VHT40 H
LF 34.85 28.08 -11.92 40 36.96 22.58 0.91 32.44 - - P |V
81.41 22.47 -17.53 40 39.54 13.74 1.38 32.42 - - P \%
112.45 22.82 -20.68 435 36.38 17.15 1.61 32.42 - - P \%
219.15 20.38 | -25.62 46 35.14 15.22 2.27 32.41 - - P |V
469.41 30.33 | -15.67 46 35.94 23.39 3.3 32.56 - - P |V
716.8 38.84 -7.16 46 39.87 26.97 4.08 32.52 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 408 9043300 Page Number :Cl1-130f13




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

<Multi Carrier (Contiguous)>
Band 1 - 5150~5250MHz
(Band Edge @ 3m)

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
5149.76 61.49 -12.51 74 48.68 31.94 11.04 | 30.17 157 0 P H
5150 53.44 -0.56 54 40.63 31.94 11.04 | 30.17 157 0 A H
VHT20
* 5190 114.03 - - 101.45 31.66 11.08 30.16 157 0 P H
CH 36
* 5190 105.37 - - 92.79 31.66 11.08 30.16 157 0 A H
5180MHz
H
+
5070.46 52.11 -21.89 74 39.33 31.99 10.96 | 30.17 101 0 P \%
VHT20
CH 40 5150 42.71 -11.29 54 29.98 31.86 11.04 | 30.17 101 0 A \%
* - -
5200MHz 5190 94.18 81.62 31.64 11.08 30.16 101 0 P \%
* 5190 84.89 - - 72.33 31.64 11.08 30.16 101 0 A \%
\%
5147.68 58.79 -15.21 74 45.97 31.95 11.04 | 30.17 157 360 P H
5150 50.65 -3.35 54 37.84 31.94 11.04 | 30.17 157 360 A H
* 5210 116.37 - - 103.88 31.55 1.1 30.16 157 360 P H
* 5210 106.82 - - 94.33 31.55 111 30.16 157 360 A H
VHT20
5367.88 60.57 -13.43 74 47.88 31.6 11.25 | 30.16 157 360 P H
CH 40
5376 49.41 -4.59 54 36.67 31.64 11.26 30.16 157 360 A H
5200MHz
H
+
5068.9 52.37 -21.63 74 39.59 31.99 10.96 | 30.17 101 360 P \%
VHT20
CH 44 5148.98 42.51 -11.49 54 29.78 31.86 11.04 | 30.17 101 360 A \%
* - -
5220MHz 5210 95.87 83.38 31.55 1.1 30.16 101 360 P \%
* 5210 86.78 - - 74.29 31.55 111 30.16 101 360 A \%
5444.04 52.35 -21.65 74 3941 31.77 11.34 | 30.17 101 360 P \%
5456.92 42.38 -11.62 54 29.4 31.8 11.35 | 30.17 101 360 A \%
\%
TEL : 408 9043300 Page Number :C2-10f8




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
51495 61.29 -12.71 74 48.48 31.94 11.04 | 30.17 169 4 P H
5150 52.86 -1.14 54 40.05 31.94 11.04 | 30.17 169 4 A H
* 5215 112.97 - - 100.5 31.53 1.1 30.16 169 4 P H
* 5215 107.01 - - 94.54 31.53 1.1 30.16 169 4 A H
VHT20
5376.28 58.54 -15.46 74 45.8 31.64 11.26 | 30.16 169 4 P H
CH 40
5376 49.47 -4.53 54 36.73 31.64 11.26 | 30.16 169 4 A H
5200MHz
H
+
51495 61.29 -12.71 74 48.48 31.94 11.04 | 30.17 169 4 P \%
VHT40
CH 46 5150 52.86 -1.14 54 40.05 31.94 11.04 | 30.17 169 4 A \%
* - -
5230MHz 5215 112.97 100.5 31.53 111 30.16 169 4 P \%
* 5215 107.01 - - 94.54 31.53 1.1 30.16 169 4 A \%
5376.28 58.54 -15.46 74 45.8 31.64 11.26 | 30.16 169 4 P \%
5376 49.47 -4.53 54 36.73 31.64 11.26 | 30.16 169 4 A \%
\%
5148.72 63.11 -10.89 74 50.3 31.94 11.04 | 30.17 170 352 P H
5149.76 53.85 -0.15 54 41.04 31.94 11.04 | 30.17 170 352 A H
* 5230 119.13 - - 106.7 31.46 11.12 | 30.15 170 352 P H
* 5230 109.72 - - 97.29 31.46 11.12 | 30.15 170 352 A H
VHT20
5363.4 63.09 -10.91 74 50.42 31.58 11.25 | 30.16 170 352 P H
CH 44
5420.8 53.63 -0.37 54 40.7 31.78 11.31 | 30.16 170 352 A H
5220MHz
H
+
51235 52.83 -21.17 74 40.07 31.91 11.01 | 30.16 100 32 P \%
VHT20
CH 48 5149.5 43.05 -10.95 54 30.32 31.86 11.04 | 30.17 100 32 A \%
* - -
5240MHz 5230 99.82 87.35 315 11.12 | 30.15 100 32 P \%
* 5230 90.4 - - 77.93 315 11.12 | 30.15 100 32 A \%
5416.04 52.49 -21.51 74 39.65 31.7 11.3 30.16 100 32 P \%
5420.8 43.28 -10.72 54 30.41 31.72 11.31 | 30.16 100 32 A \%
V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number :C2-20f8




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 - 5150~5250MHz
(Harmonic @ 3m)

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz)  |[(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(HV)

10360 52.54 |-15.66| 68.2 64.19 | 3953 | 16.53 | 67.71 | 100 0 P | H

VHT20 10400 50.26 |-17.94| 68.2 61.74 | 39.62 | 16.58 | 67.68 | 100 0 P | H

CH 36 15540 49.24 | -24.76 74 57.75 | 38.02 | 20.53 | 67.06 | 100 0 P | H

5180MHz 15600 48.76 | -25.24 74 57.32 | 37.87 | 20.57 67 100 0 P | H

+ 10360 51.78 |-16.42| 68.2 63.43 | 3953 | 16.53 | 67.71 | 100 0 P |V

VHT20 10400 4923 |-18.97| 682 60.68 | 39.65 | 16.58 | 67.68 | 100 0 P |V

CH 40 15540 49.38 | -24.62 74 57.85 | 38.06 | 20.53 | 67.06 | 100 0 P |V

5200MHz 15600 5435 | -19.65 74 6286 | 3792 | 2057 | 67 | 377 | 19 | P | V

15600 4767 | -6.33 54 56.18 | 37.92 | 20.57 67 377 | 19 | A | V

10400 51.93 |-16.27| 68.2 63.41 | 39.62 | 16.58 | 67.68 | 100 0 P | H

VHT20 10440 50.34 |-17.86| 68.2 61.67 | 39.71 | 16.61 | 67.65 | 100 0 P | H

cH40 15600 48.37 |-25.63 74 56.93 | 37.87 | 20.57 67 100 0 P | H
5200MHz

15660 4852 | -25.48 74 57.16 | 37.68 | 20.62 | 66.94 | 100 0 P | H

i 10400 51.93 |-16.27| 68.2 63.41 | 39.62 | 16.58 | 67.68 | 100 0 P |V

VHT20

CH 44 10440 50.34 |-17.86| 68.2 61.67 | 39.71 | 16.61 | 67.65 | 100 0 P |V

£220MHz 15600 48.37 | -25.63 74 56.93 | 37.87 | 20.57 67 100 0 P |V

15660 4852 | -25.48 74 57.16 | 37.68 | 20.62 | 66.94 | 100 0 P |V

10400 51.93 |-16.27| 68.2 63.41 | 39.62 | 16.58 | 67.68 | 100 0 P | H

VHT20 10440 50.34 |-17.86| 68.2 61.67 | 39.71 | 16.61 | 67.65 | 100 0 P | H

CH 40 15600 48.37 | -25.63 74 56.93 | 37.87 | 20.57 67 100 0 P | H

5200MHz 15660 4852 | -25.48 74 57.16 | 37.68 | 20.62 | 66.94 | 100 0 P | H

+ 10400 4926 |-18.94| 68.2 60.71 | 39.65 | 16.58 | 67.68 | 100 0 P |V

VHT40 10460 49.18 |-19.02| 68.2 60.39 | 39.79 | 16.63 | 67.63 | 100 0 P |V

CH 46 15600 48.11 | -25.89 74 56.62 | 37.92 | 20.57 67 100 0 P |V

5230MHz 15690 54.84 |-19.16 74 63.44 | 37.66 | 2065 | 6691 | 346 | 16 | P | V

15690 48.41 | -5.59 54 57.01 | 37.66 | 20.65 | 6691 | 346 | 16 | A | V

TEL : 408 9043300 Page Number :C2-30f8




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
10440 51.68 -16.52 68.2 63.01 39.71 16.61 | 67.65 100 0 P H
VHT20 10480 48.95 -19.25 68.2 60.11 39.82 16.64 | 67.62 100 0 P H
CH 44
15660 48.31 -25.69 74 56.95 37.68 20.62 | 66.94 | 100 0 P H
5220MHz
15720 49.9 -24.1 74 58.6 37.51 20.67 | 66.88 100 0 P H
+
10440 51.68 -16.52 68.2 63.01 39.71 16.61 | 67.65 100 0 P \%
VHT20
CH 48 10480 48.95 -19.25 68.2 60.11 39.82 16.64 | 67.62 100 0 P \Y,
5240M 15660 48.31 -25.69 74 56.95 37.68 20.62 | 66.94 | 100 0 P \%
15720 49.9 -24.1 74 58.6 37.51 20.67 | 66.88 100 0 P \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number :C2-40f8




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 - 5150~5250MHz
(Band Edge @ 3m)

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
5147.68 62.34 -11.66 74 49.52 31.95 11.04 | 30.17 167 359 P H
5150 53.7 -0.3 54 40.89 31.94 11.04 | 30.17 167 359 A H
* 5220 111.63 - - 99.17 31.51 11.11 30.16 167 359 P H
* 5220 105.93 - - 93.47 31.51 11.11 30.16 167 359 A H
VHT40 5388.32 58.59 -15.41 74 45.79 31.69 11.27 | 30.16 167 359 P H
CH 38
5420.8 49.4 -4.6 54 36.47 31.78 11.31 | 30.16 167 359 A H
5190MHz
H
+
5100.36 53.7 -20.3 74 40.93 31.94 10.99 | 30.16 100 360 P \%
VHT20
CH 44 5150 42.77 -11.23 54 30.04 31.86 11.04 | 30.17 100 360 A \%
* - -
5990MHz 5220 91.28 78.81 31.52 11.11 30.16 100 360 P \%
* 5220 85.95 - - 73.48 31.52 11.11 30.16 100 360 A \%
5421.08 53.14 -20.86 74 40.27 31.72 11.31 | 30.16 100 360 P \%
5458.88 42.5 -11.5 54 29.51 31.81 11.35 | 30.17 100 360 A \%
\%
5148.98 62.27 -11.73 74 49.46 31.94 11.04 | 30.17 170 0 P H
5149.76 53.57 -0.43 54 40.76 31.94 11.04 | 30.17 170 0 A H
* 5210 111.72 - - 99.23 31.55 111 30.16 170 0 P H
* 5210 105.16 - - 92.67 31.55 1.1 30.16 170 0 A H
VHT40
5392.24 60.05 -13.95 74 47.23 31.71 11.27 | 30.16 170 0 P H
CH 38
5420.8 50.48 -3.52 54 37.55 31.78 11.31 | 30.16 170 0 A H
5190MHz
H
+
5141.18 53.42 -20.58 74 40.68 31.88 11.03 | 30.17 100 15 P \%
VHT40
CH 46 5146.38 43.29 -10.71 54 30.55 31.87 11.04 30.17 100 15 A V
* - -
5930MHz 5210 91.35 78.86 31.55 111 30.16 100 15 P \%
* 5210 85.11 - - 72.62 31.55 11.1 30.16 100 15 A V
5419.96 53.02 -20.98 74 40.17 31.71 11.3 30.16 100 15 P \%
5458.6 43.06 -10.94 54 30.08 31.8 11.35 | 30.17 100 15 A \%
V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number :C2-50f8




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 - 5150~5250MHz
VHT40 (Harmonic @ 3m)

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10380 51.01 -17.19 68.2 62.58 39.58 16.55 67.7 100 0 P H
VHT40 10440 50 -18.2 68.2 61.33 39.71 16.61 | 67.65 100 0 P H
CH 38
15570 48.82 -25.18 74 57.36 37.94 20.55 | 67.03 100 0 P H
5190MHz
15660 48.99 -25.01 74 57.63 37.68 20.62 | 66.94 100 0 P H
+
10380 49.88 -18.32 68.2 61.44 39.59 16.55 67.7 100 0 P \%
VHT20
CH 44 10440 48.03 -20.17 68.2 59.32 39.75 16.61 | 67.65 100 0 P \Y,
5990MHz 15570 49.14 -24.86 74 57.63 37.99 20.55 | 67.03 100 0 P \%
15660 49.06 -24.94 74 57.62 37.76 20.62 | 66.94 100 0 P \Y,
10380 51.66 -16.54 68.2 63.23 39.58 16.55 67.7 100 0 P H
VHT40 10460 49.54 -18.66 68.2 60.78 39.76 16.63 | 67.63 100 0 P H
CH 38
15570 48.89 -25.11 74 57.43 37.94 20.55 | 67.03 100 0 P H
5190MHz
15690 49.24 -24.76 74 57.9 37.6 20.65 | 66.91 100 0 P H
+
10380 49.48 -18.72 68.2 61.04 39.59 16.55 67.7 100 0 P V
VHT40
CH 46 10460 48.53 -19.67 68.2 59.74 39.79 16.63 | 67.63 100 0 P \%
1557 49, -24. 74 14 7. 20. 7. 1 P \Y,
5930MHz 5570 9.65 35 58 37.99 0.55 | 67.03 00 0
15690 48.72 -25.28 74 57.32 37.66 20.65 | 66.91 100 0 P V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number :C2-60f8
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FCC RADIO TEST REPORT

Report No. : FR201029001A

Emission above 18GHz
VHT20+VHT20 (SHF @ 3m)

Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
28032 43.01 -25.19 68.2 38.16 39.48 17.9 52.53 150 0 P H
38394 50.32 -17.88 68.2 38.29 43.92 23.04 | 5493 | 150 0 P H
VHT20 H
+ H
VHT20 34852 46.98 | -21.22 68.2 37.79 414 21.46 | 53.67 | 150 0 P |V
SHF 37844 49.97 -18.23 68.2 38.08 43.81 22.84 54.76 150 0 P \%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 408 9043300 Page Number :C2-70f8




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Emission below 1GHz
VHT20+VHT20 (LF @ 3m)

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
30.97 21.43 -18.57 40 28.26 24.71 0.85 32.44 - - P H
95.96 22.54 |-20.96 435 37.67 15.6 15 32.42 - - P H
242.43 31.14 -14.86 46 43.42 17.59 2.39 3241 - - P H
296.75 29.38 -16.62 46 39.81 19.2 2.64 32.43 - - P H
474.26 29.22 -16.78 46 34.82 234 3.32 32.57 - - P H
716.8 38.67 -7.33 46 39.7 26.97 4.08 32.52 100 0 P H
VHT20 H
+ H
VHT20 34.85 27.91 | -12.09 40 36.79 22.58 0.91 32.44 - - P |V
LF 103.72 28.32 |-15.18| 435 42.67 16.37 156 | 32.42 - - P |V
199.75 24.29 -19.21 435 39.36 15 2.17 324 - - P \%
468.44 29.36 |-16.64 46 34.98 23.37 3.3 32.56 - - P |V
672.14 30.95 | -15.05 46 33.04 26.2 3.93 32.59 - - P |V
716.8 37.91 -8.09 46 38.94 26.97 4.08 32.52 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 408 9043300 Page Number :C2-80f8
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FCC RADIO TEST REPORT

Report No. : FR201029001A

<Multi Carrier Report (Non-Contiguous)>
Band 1 - 5150~5250MHz
(Band Edge @ 3m)

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
5126.88 64.14 -9.86 74 51.29 32 11.02 30.17 170 0 P H
5127.14 53.44 -0.56 54 40.59 32 11.02 30.17 170 0 A H
* 5180 115.62 - - 102.98 31.73 11.07 30.16 170 0 P H
* 5180 106.37 - - 93.73 31.73 11.07 30.16 170 0 A H
* 5240 115.24 - - 102.84 31.42 11.13 30.15 170 0 P H
VHT2
0 * 5240 105.82 - - 93.42 31.42 11.13 30.15 170 0 A H
CH 36
5354.44 62.02 -11.98 74 49.4 31.54 11.24 | 30.16 170 0 P H
5180MHz
5367.88 51.63 -2.37 54 38.94 31.6 11.25 | 30.16 170 0 A H
+
5118.3 54 -20 74 41.24 31.91 11.01 30.16 102 32 P \%
VHT20
CH 48 5122.72 43 -11 54 30.24 31.91 11.01 30.16 102 32 A \%
* - -
5240MHz 5180 94.98 82.38 31.69 11.07 30.16 102 32 P \%
* 5180 85.53 - - 72.93 31.69 11.07 30.16 102 32 A \%
* 5240 95.96 - - 83.51 31.47 11.13 30.15 102 32 P \%
* 5240 86.66 - - 74.21 31.47 11.13 30.15 102 32 A \%
5454.12 52.45 -21.55 74 39.48 31.79 11.35 | 30.17 102 32 P \%
5457.48 42.72 -11.28 54 29.74 31.8 11.35 | 30.17 102 32 A \%
TEL : 408 9043300 Page Number :C3-10f8
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FCC RADIO TEST REPORT

Report No. : FR201029001A

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)

5145.86 63.37 -10.63 74 50.55 31.95 11.04 | 30.17 170 360 P H
5137.02 53.73 -0.27 54 40.9 31.97 11.03 30.17 170 360 A H
* 5180 115.71 - - 103.07 31.73 11.07 30.16 170 360 P H
* 5180 106.49 - - 93.85 31.73 11.07 30.16 170 360 A H
* 5230 111.16 - - 98.73 31.46 11.12 30.15 170 360 P H
* 5230 104.46 - - 92.03 31.46 11.12 30.15 170 360 A H
5412.96 59.39 -14.61 74 46.49 31.76 11.3 30.16 170 360 P H
5376 49.88 -4.12 54 37.14 31.64 11.26 30.16 170 360 A H

VHT20
H

CH 36
H

5180MHz
5019.76 52.78 -21.22 74 40.19 31.87 10.91 | 30.19 110 360 P \%
+

5150 42.89 -11.11 54 30.16 31.86 11.04 | 30.17 110 360 A \%

VHT40
CH 46 4989 61.4 -12.6 74 49.04 31.67 10.88 | 30.19 100 311 P \%
5230MHz 4989 48.11 -5.89 54 35.75 31.67 10.88 | 30.19 100 311 A \%
* 5180 95.26 - - 82.66 31.69 11.07 30.16 110 360 P \%
* 5180 86.27 - - 73.67 31.69 11.07 30.16 110 360 A \%
* 5230 89.92 - - 77.45 315 11.12 30.15 110 360 P \%
* 5230 83.17 - - 70.7 315 11.12 30.15 110 360 A \%
5428.36 52.5 -215 74 39.62 31.73 11.32 30.17 110 360 P \%
5455.24 42.57 -11.43 54 29.59 31.8 11.35 | 30.17 110 360 A \%
\%
\%

TEL : 408 9043300 Page Number :C3-20f8
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FCC RADIO TEST REPORT

Report No. : FR201029001A

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)

5149.24 62.82 -11.18 74 50.01 31.94 11.04 | 30.17 178 355 P H
5149.5 53.47 -0.53 54 40.66 31.94 11.04 | 30.17 178 355 A H
* 5190 111.71 - - 99.13 31.66 11.08 | 30.16 178 355 P H
* 5190 102.13 - - 89.55 31.66 11.08 | 30.16 178 355 A H
* 5240 115.27 - - 102.87 31.42 11.13 | 30.15 178 355 P H
* 5240 106.11 - - 93.71 31.42 11.13 | 30.15 178 355 A H

VHT40
5400.08 58.87 -15.13 74 46 31.75 11.28 | 30.16 178 355 P H

CH 38
5376 49.94 -4.06 54 37.2 31.64 11.26 | 30.16 178 355 A H

5190MHz
5127.92 53.27 -20.73 74 40.52 31.9 11.02 | 30.17 100 14 P \%
+

5146.9 42.98 -11.02 54 30.24 31.87 11.04 | 30.17 100 14 A \%

VHT20
CH 48 4989 61.83 -12.17 74 49.47 31.67 10.88 | 30.19 100 14 P \Y,
5240MHzZ 4989 49.71 -4.29 54 37.35 31.67 10.88 | 30.19 100 14 A \%
* 5190 92.26 - - 79.7 31.64 11.08 | 30.16 100 14 P \Y,
* 5190 82.64 - - 70.08 31.64 11.08 | 30.16 100 14 A \%
* 5240 96.26 - - 83.81 31.47 11.13 | 30.15 100 14 P V
* 5240 86.89 - - 74.44 31.47 11.13 | 30.15 100 14 A V
5439.28 52.65 -21.35 74 39.73 31.76 11.33 | 30.17 100 14 P \%
5460 42.65 -11.35 54 29.66 31.81 11.35 | 30.17 100 14 A V

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number :C3-30f8




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 - 5150~5250MHz
(Harmonic @ 3m)

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |[(dBuV/m) (dB) |(dBuV/m) (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|/(HI\V)

10360 50.65 |-17.55| 68.2 62.3 39.53 | 16.53 | 67.71 | 100 0 P | H
VHT20 10480 49.44 |-18.76| 68.2 60.6 39.82 | 16.64 | 67.62 | 100 0 P | H
CH 36 15540 48.79 |-25.21 74 57.3 38.02 | 20.53 | 67.06 | 100 0 P | H
5180MHz 15720 49.19 | -24.81 74 57.89 | 37.51 | 20.67 | 66.88 | 100 0 P | H

+
VHT20 10360 49.77 |-18.43| 68.2 61.42 | 3953 | 16.53 | 67.71 | 100 0 P |V
CH 48 10480 47.41 |-20.79| 682 5858 | 39.81 | 16.64 | 67.62 | 100 0 P |V
5240MHz 15540 49.81 | -24.19 74 58.28 | 38.06 | 2053 | 67.06 | 100 | O P |V
15720 49.44 | -24.56 74 58.09 | 37.56 | 20.67 | 66.88 | 100 0 P |V
10360 51.13 |-17.07| 68.2 62.78 | 3953 | 16.53 | 67.71 | 100 0 P | H
VHT20 10460 48.17 |-20.03| 68.2 59.41 | 39.76 | 16.63 | 67.63 | 100 0 P | H
CH 36 15540 48.66 | -25.34 74 57.17 | 38.02 | 20.53 | 67.06 | 100 0 P | H
5180MHz 15690 4831 |-25.69 74 56.97 37.6 20.65 | 66.91 | 100 0 P | H

+
VHT40 10360 51.13 |-17.07| 68.2 62.78 | 3953 | 16.53 | 67.71 | 100 0 P |V
CH 46 10460 48.17 |-20.03| 68.2 59.41 | 39.76 | 16.63 | 67.63 | 100 0 P |V
5230MHz 15540 48.66 | -25.34 74 57.17 | 38.02 | 2053 | 67.06 | 100 | O P |V
15690 4831 |-25.69 74 56.97 37.6 20.65 | 66.91 | 100 0 P |V
10380 50.47 |-17.73| 68.2 62.04 | 3958 | 17.09 | 67.7 | 100 0 P | H
VHT20 10480 4888 |-19.32| 68.2 60.04 | 39.82 | 17.19 | 67.62 | 100 0 P | H
CH 38 15570 48.64 |-25.36 74 57.18 | 37.94 | 21.16 | 67.03 | 100 0 P | H
5190MHz 15720 49.25 | -24.75 74 57.95 | 3751 | 21.29 | 66.88 | 100 0 P | H

+
VHT20 10380 4841 |-19.79| 68.2 59.97 | 3959 | 17.09 | 67.7 | 100 0 P |V
CH 48 10480 47.41 | -20.79 68.2 58,58 | 39.81 | 17.19 | 67.62 | 100 0 P |V
5240M 15570 4849 |-2551 74 56.98 | 37.99 | 21.16 | 67.03 | 100 | O P |V
15720 49.91 | -24.09 74 58.56 | 37.56 | 21.29 | 66.88 | 100 0 P |V

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number :C3-40f8




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Emission above 18GHz
VHT20+VHT40 (SHF @ 3m)

Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
20920 40.14 -33.86 74 41.18 37.99 23.15 52.64 150 0 P H
37536 49.53 | -18.67 68.2 37.99 43.42 32.25 | 5459 | 150 0 P H
VHT40 H
+ H
VHT20 33224 4533 | -22.87 68.2 37.45 41.17 30.05 53.8 150 0 P |V
SHF 37822 50.48 -17.72 68.2 38.73 43.64 32.37 54.72 150 0 P \%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 408 9043300 Page Number :C3-50f8
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Report No. : FR201029001A

Emission below 1GHz
VHT40+VHT20 (LF @ 3m)

Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
95.96 23.42 -20.08 435 38.55 15.6 1.69 32.42 - - P H
172.59 24.29 -19.21 43.5 39.02 15.54 2.14 3241 - - P H
248.25 32.59 -13.41 46 4411 18.32 2.57 3241 - - P H
296.75 30.45 | -15.55 46 40.88 19.2 2.8 32.43 - - P H
472.32 29.7 -16.3 46 35.29 234 3.57 32.56 - - P H
716.8 37.87 -8.13 46 38.9 26.97 4.52 32,52 | 100 0 P H
VHT20 H
+ H
VHT40 34.85 27.89 -12.11 40 36.77 22.58 0.98 32.44 - - P |V
LF 80.44 2243 |-17.57 40 39.67 13.59 159 | 32.42 - - P |V
114.39 23.18 -20.32 435 36.63 17.24 1.73 32.42 - - P \%
220.12 25.62 |-20.38 46 40.29 15.31 243 3241 - - P |V
470.38 29.52 -16.48 46 35.11 234 3.57 32.56 - - P \%
716.8 39.08 -6.92 46 40.11 26.97 4.52 32.52 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 408 9043300 Page Number :C3-60f8
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 408 9043300 Page Number :C3-70f8
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FCC RADIO TEST REPORT

Report No. : FR201029001A

A calculation example for radiated spurious emission is shown as below:

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
CHO1 2390 55.45 -18.55 74 5451 32.22 4.58 35.86 | 103 | 308 P H
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 | 103 | 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBpV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Over Limit(dB) = Level(dBpV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

= 55.45 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBpV/m) — 74(dBuV/m)

-18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Over Limit(dB) = Level(dBpV/m) — Limit Line(dBuV/m)

= 43.54(dBpyV/m) — 54(dBuV/m)

-10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 408 9043300 Page Number
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Appendix D. Radiated Spurious Emission Plots

Temperature : 20~25°C

Test Engineer : Calvin Wu

Relative Humidity : [50~56%

TEL : 408 9043300 Page Number : D1-10f39
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<Single Carrier>
Band 1 - 5150~5250MHz
VHT10 (Band Edge @ 3m)

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT10 CH35 5175MHz

Horizontal

Fundamental

Peak

el (9BuVim)

Date: 12.22.2020

R
i

52.5 ™

250

s

\

b i

000 5030,

site
Condition

Detector
Project
Power

5050, 5070. 509, 510, 5130 5150, 5170, 5190 5210 5230, 5260
Frequency (MHz)

03CH02-CA

+PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL

RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
peak

201029001

AVR Power 120Vac/60Hz

RN System 56Hz AP

GIRN5AST002

S128T1204100031

1lac(10)_Tx_Ch35

¥ with Adapter

el (9BuVim) Date: 12.22.2020

B I e T T e n oAk
s s 5]
sz
TIPS
[prendtt™
359
1
I 700 o0, [ Em [ 7
requency (M)
site +03CHO2-CA
Condition : PEAK(UNLT) 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak
Project 201029001
Power : AVR Power 120Vac/60Hz
EUT RN System 56Hz AP
Hodel { GIRNSASTO02
SN S128T1204100031
Mode  Hac(10)_Tx_ch35
Plane. Y with Adapter

Avg.

J @BV

Date: 12.22-2020

1225

1050

o0 5030

Site
Condition

Detector
Project
Power

500 5070. 5090, 50 510, 5150 5170 5160 5210 5230 5280
Frequency (WHz)

03CH02-CA

AV6_BE_54 3m HORN 9120D-HF_01895 HORTZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Peak

201029001

AVR Power 120Vac/60Hz

RN System 56Hz AP

6IRN5AST002

$128T1204100031

1lac(10)_Tx_Ch35

¥ with Adapter

Left blank
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Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT10 CH35 5175MHz

Vertical

Fundamental

Avg.

35
175
00 5030, 500 5070, 5090, 50, 510 5150 G470, 5190 G210 5230 5260
Froquency (WHz)
site +03CHO2-CA
Condition + AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector +Peak
Project +201029001
Power + AVR Power 120Vac/60Hz
EUT +RN System 56Hz AP
Model + 61RNSASTO02
SN + 5128T1204100031
Mode  1ac(10)_Tx_Ch35
Plane + with Adapter

Left blank

. oo 122220 yisovom one 12222020
124 124
1059 s ;
w3 w3
700 oo LTIl veaom
P , . o 529
g T AT
[ ——
359 350
174 14
o g o o S0 S S Fe w0 5% w7 0 o0 E o 70
Meavone i) reavency )
site <03cro2-cA site <03cHo2-CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition : PEAK(UNII) 3m HORN 9120D-HF_01895 VERTICAL
RBWEIO00 000Kz VBWS3000000KHz SWTAuto RBWEIO00000KHz VBW:3000000KHz SWTAuTo
Detector :Peak Detector :Peak
Peak Project 201029001 broject 201029001
Power : AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
e RN Systom 56z AP e RN Systom 56+ 4P
Model GIRNSASI002 Model : 6IRN5ASI002
kY - S128Ti204100031 Y - S128T1204100031
Mode + 11ac(10)_Tx_Ch35 Mode +11ac(10)_Tx_Ch35
Plane +¥ with Adapter Plane +Y with Adapter
J wim) v 122220
124
s
e
700

TEL : 408 9043300

Page Number

: D1-30f39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT10 CH42 5210MHz

Horizontal

Fundamental

el (@BuVim)

Date: 12.22.2020

L

It Mo s e

Vo

WMNM

Date: 12.22.2020

A (@BuVim)
1

1225

1050

75|

700 UT LT

525 = NS

Avg.

Nl

35
175

00 5030, 500 5070, 5090, 50, 510 5150 G470, 5190 G210 5230 5260

Froquency (WHz)
site +03CHO2-CA
Condition + AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector +Peak
Project +201029001
Power + AVR Power 120Vac/60Hz
EUT +RN System 56Hz AP
Model + 61RNSASTO02
SN + 5128T1204100031
Mode  1ac(10)_Tx_Ch42
Plane + with Adapter

Left blank

524
S—
Pt A e IR A
po——
350 359
19 19
oS s0%. oo G0 B0, ST, 510 G0 s 5o, sm0 Ew oo o o, 0. o 700
Meavoney i) reavency )
site <03¢H02-CA site {03¢H02 A
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL Condition : PEAK(UNII) 3m HORN 9120D-HF_01895 HORIZONTAL
{REWH000.000kHz VBW:3000.000KHz SWT:Auto  REWH1000.000KHz VBW:3000.000kHz SWT:Auto
Detector :Peak Detector :Peak
Peak Project 201029001 broject 201029001
Power : AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
euT RN System 56Hz AP Ut
Model : GIRN5AST002 Model
N . $128T1204100031 N
Mode +11ac(10)_Tx_Ch42 Mode < 11ac(10)_Tx_Ch42
Plane +¥ with Adapter Plane +Y with Adapter
J wim) bae 1222 020
129
1059
w9
700

TEL : 408 9043300

Page Number

: D1-40f39



ssamonas. FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT10 CH42 5210MHz

Horizontal

Fundamental

Date: 12.22.2020

I
129
150 rH
Sani|
\ otax el
]
' i, N 4
529
350
19
oo Fao s T2 Saio. w0 S R S0 S0 B0 BB
reauencs e
site J03cH02-CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL
RBWAI000.000KHz VBW-3000.000KHz SWT:Auto
Detector :Peak
Peak Pojeet:201025001 Left blank
Power : AVR Power 120Vac/60Hz
EoT RN System 56z AP
Model : GIRN5AST002
o . S128T1204100031
Mode :11ac(10)_Tx_Ch42
Plane +¥ with Adapter
i oo 12222020
124
1089 J"
w9
709
529 o )
150
13
oo FENFE0 S0 S0 SRR S0 S0 B0 B 5
e )
site {03cH02-CA
Condition : AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
Avg . Project 201029001 Left blank
Power : AVR Power 120Vac/60Hz
€Ut {RN System 56Hz AP
Model 1 61IRNSASI002
kY . $128T1204100031
Mode : 11ac(10)_Tx_Ch42
Plane 1Y with Adapter

TEL : 408 9043300

Page Number

:D1-50f39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT10 CH42 5210MHz

Vertical

Fundamental

el (@BuVim)

Date: 12.22.2020

L\'\w«mm

0 5030,

site
Condition

5050, 5070 5090. 5110 5130 5150, 5170 5190 5210 5230, 5260
Frequency (MHz)

:03CH02-CA
+PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Date: 12.22.2020

A @Bovim)
1225
1052 3
o7
700 T peaku
1

525| SR s
. DM
15|

%00 2000 3000 000, £ 000, 7000

Frequency (Hz)

site $03CH02-CA
Condition : PEAK(UNII) 3m HORN 91200-HF_01895 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

I O I A W A L
35
175
00 5030, 500 5070, 5080, 50, 510 5150 G470, 5190 G210 5230 5260
Froquency (WHz)
site +03CHO2-CA
Condition + AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector +Peak
Project +201029001
Power + AVR Power 120Vac/60Hz
EUT +RN System 56Hz AP
Model + 61RNSASTO02
SN + 5128T1204100031
Mode  1ac(10)_Tx_Ch42
Plane + with Adapter

Detector :Peak Detector :Peak
Peak Project 201029001 broject 201029001
Power : AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
e RN Systom 56z AP e RN Systom 56+ 4P
Model GIRNSASI002 Model : 6IRN5ASI002
kY - 1287120410031 Y - S128T1204100031
Mode :11ac(10)_Tx_Ch42 Mode < 11ac(10)_Tx_Ch42
Plane +¥ with Adapter Plane +Y with Adapter
J wim) v 122220

124
s

e

700

Left blank

TEL : 408 9043300

Page Number

: D1-60f39



ssamonas. FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT10 CH42 5210MHz

Vertical

Fundamental

124
o
g .
et i
Sie 0acH02.CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL
RBW-IOD0.000KH2 VBWA000000KHz SWTAuto
Detector : Peak
Peak et :201029001 Left blank
Power : AVR Power 120Vac/60Hz
cor (RN Syarem 5641z AP
Model : GIRN5AST002
N Sreaizoa100051
Mode :11ac(10)_Tx_Ch42
Plane +¥ with Adapter
savm [—
w2y
]
s S E0 S0 0 S0 S S0 S0 0 S0 S0 Bk
e i
sie 03cH02-CA
Condition : AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
Avg_ Project 201029001 Left blank
Power : AVR Power 120Vac/60Hz
o RN Syatem 561z AP
Model 1 61IRNSASI002
N - Cao8Tiz04100051
Mode : 11ac(10)_Tx_Ch42
Plane. + with Adapter

TEL : 408 9043300

Page Number

:D1-7o0f39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT10 CH49 5245MHz

Horizontal

Fundamental

Date: 12.28.2020

Avg.

35
175
00 5030, 500 5070, 5090, 50, 510 5150 G470, 5190 G210 5230 5260
Froquency (WHz)
site +03CHO2-CA
Condition + AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector +Peak
Project +201029001
Power + AVR Power 120Vac/60Hz
EUT +RN System 56Hz AP
Model + 61RNSASTO02
SN + 5128T1204100031
Mode  1ac(10)_Tx_Ch49
Plane + with Adapter

Left blank

. oo 12220 yisovom
;
124 124
s s
w3 w3
700 oo U7l
O B e et o Mﬂ
Lo
359 359
174 14
o g o o S0 S Fe @ e 5 w7 0 o0 o o 70
Meavoney i) reavency )
site <03cro2-cA site <03cHo2-CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL Condition : PEAK(UNII) 3m HORN 9120D-HF_01895 HORIZONTAL
RBWEIO00 000Kz VBWS3000000KHz SWTAuto RBWEIO00000KHz VBW:3000000KHz SWTAuto
Detector :Peak Detector :Peak
Peak Project 201029001 broject 201029001
Power : AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
e RN Systom B6Hz 4P e
Model : 61IRN5ASI002 Model
kY - S128T1204100031 Y
Mode +11ac(10)_Tx_Ch49 Mode + 11ac(10)_Tx_Ch49
Plane +¥ with Adapter Plane +¥ with Adapter
J wim) o 122820
124
s
e
700

TEL : 408 9043300

Page Number

: D1-80f39



ssamonas. FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT10 CH49 5245MHz

Horizontal

Fundamental

Date: 12.28.2020

I
129 |
M
150
a9
700
o R . s .
529
350
19
R T
Freasens )
site J03cH02-CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL
RBWAI000.000KHz VBW-3000.000KHz SWT:Auto
Detector :Peak
Peak Pojeet:201025001 Left blank
Power : AVR Power 120Vac/60Hz
EoT RN System 56z AP
Model : GIRN5AST002
o . S128T1204100031
Mode :11ac(10)_Tx_Ch49
Plane +¥ with Adapter
i oo 12282020
124
1089 j‘\
709 AN
_,\,_/j V6 8|54
s2gf—
150
13
oo S FE S0 S0 ST S0 S0 B0 B 5
e )
site {03cH02-CA
Condition : AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
Avg . Project 201029001 Left blank
Power : AVR Power 120Vac/60Hz
€Ut {RN System 56Hz AP
Model 1 61IRNSASI002
kY . $128T1204100031
Mode : 11ac(10)_Tx_Ch49
Plane 1Y with Adapter

TEL : 408 9043300

Page Number

: D1-90f39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT10 CH49 5245MHz

Vertical

Fundamental

Date: 12.28.2020

Avg.

Froquency (WHz)
site +03CHO2-CA
Condition + AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector +Peak
Project +201029001
wer + AVR Power 120Vac/60Hz
EUT +RN System 56Hz AP
Model + 61RNSASTO02
SN + 5128T1204100031
Mode  1ac(10)_Tx_Ch49
Plane + with Adapter

00 5030. 5050 5070 5000, 50, 5130, 5150 5170 5190, 5210, 5230, 5260

ot gy oo 12282020 yisovom
1224 1224
:
1059 1059
o1 Pr o3
700 J roo T T veaom
525 . 3 " 525 MWW SR
PRSI
350 359
19 19
oS s0%. oo G B0, 510, 5150 i s 5o sm0 Ew oo o o, 0. o 700
Meavoney i) reavency )
site <03¢H02-CA site {03¢H02 A
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition : PEAK(UNII) 3m HORN 9120D-HF_01895 VERTICAL
REWH000.000kHz VBW:3000.000KHz SWT:Auto REWH1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
Peak Project 201029001 broject 201029001
Power : AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
euT RN System 56Hz AP Ut
Model : GIRN5AST002 Model
N . $128T1204100031 N
Mode +11ac(10)_Tx_Ch49 Mode + 11ac(10)_Tx_Ch49
Plane +¥ with Adapter Plane +Y with Adapter
J wim) b 12282020
129
1059
w9
700
52 L
. \
359
179

Left blank

TEL : 408 9043300

Page Number

: D1-10o0f 39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT10 CH49 5245MHz

Vertical

Fundamental

el (dBuVim)

Date: 12.28.2020

PEAK_BE 74

160 5210, 5230 5260, 5270, 5290, 6310. 5330, 53%0. 6370, 5300, 5410. 5430 5460
[t

requency (MHz)
site :03CH02-CA
Condition +PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak

Left blank

Peak Project 201029001
Power : AVR Power 120Vac/60Hz
EoT RN System 56z AP
Model : GIRN5AST002
o . S128T1204100031
Mode :11ac(10)_Tx_Ch49
Plane +¥ with Adapter
— oo 12282020
124
1089
w9
709
529
150
13
oo SN FE S0 S0 SR S0 S0 B0 B 5w
reauencs i
site {03cH02-CA
Condition : AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
Av g. Project 201029001 Left blank
Power : AVR Power 120Vac/60Hz
€Ut {RN System 56Hz AP
Model 1 61IRNSASI002
kY . $128T1204100031
Mode : 11ac(10)_Tx_Ch49
Plane 1Y with Adapter

TEL : 408 9043300

Page Number

: D1-110f39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH36 5180MHz

Horizontal

Fundamental

Date: 12.22.2020

Avg.

35
175

00 5030, 500 5070, 5090, 50, 510 5150 G470, 5190 G210 5230 5260

Froquency (WHz)
site +03CHO2-CA
Condition + AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector +Peak
Project +201029001
Power + AVR Power 120Vac/60Hz
EUT +RN System 56Hz AP
Model + 61RNSASTO02
SN + 5128T1204100031
Mode  11ac(20)_Tx_Ch36
Plane + with Adapter

i aBovim) bat: 12222020 ) aBom)

1223 1223
1050 1050

ez o

700 ; - Too YTl

),
A st st
523 525
Pttt
[ em——
350 350
s s
oS S0 S0 S0 B0 S0 S0 S G0 S @ 50 %0 7000 o 0. £ w00 7o
Freauency (M) Frequency (M)
sire :03cHo02.CA site < 03cHo02.CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL Condition : PEAK(UNIT) 3m HORN 9120D-HF_01895 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
Peak Project 201029001 broject 201029001
Power : AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
Ut + RN System 56Hz AP Ut
Model : 61IRN5ASI002 Model
SN $128T1204100031 SN
Mode +11ac(20)_Tx_Ch36 Mode :
Plane 1Y with Adapter Plane 1Y with Adapter
) aBuvim) bate: 1222200

1225

1050 =

o)

700

Left blank

TEL : 408 9043300

Page Number

: D1-120f39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH36 5180MHz

el (@BuVim) Date: 12-22-2020 vel (4 Date: 12:222020
1225 122
1050 1050
™
975 o754
00 00— AR R PEAK(UNI)
WY
525 o i 52
v N
350 359
175 175
00 5030 5050, 5070 5090, M0, 5130 5150, 6170, 5190 5210 5230, 5260 000 2000. 3000 000, 0 000. 7
Frequency (WHz) Frequency (MHz)
site +03CH02-CA :03CHO2-CA
Condition +PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition + PEAK(UNII) 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Project +201029001 Project +201029001
Power + AVR Power 120Vac/60Hz Power + AVR Power 120Vac/60Hz
EuT +RN System 56Hz AP EUT +RN System 56Hz AP
Model + 6IRNSAST002 Model : IRNSASI002
SN + S128T1204100031 SN + S128T1204100031
Mode. + 11ac(20)_Tx_Ch36 Mode : 11ac(20)_Tx_Ch36
Plane. +¥ with Adapter Plane. +Y with Adapter
el (@BuVim) Date: 1222.2020
1225
1050
a5
700
52
350
175
0 5030, 5050 5070 5090, 5110, 5130 5150, 5170, 5180, 5210, 5230 5260
Freauency (Wiz)
Site +03CHO2-CA
Condition + AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHZ SWT:Auto
Detector +Peak
Avg. el Left blank
Power + AVR Power 120Vac/60Hz
EUT +RN System 56Hz AP
Model + 6IRNBASI002
SN + S128T1204100031
Mode +11a¢(20)_Tx_Ch36
Plane 1Y with Adapter

TEL : 408 9043300

Page Number

: D1-130f39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH40 5200MHz

Horizontal

Fundamental

Date: 12.22.2020

Avg.

/jkﬂ

35
175

00 5030, 500 5070, 5090, 50, 510 5150 G470, 5190 G210 5230 5260

Froquency (WHz)
site +03CHO2-CA
Condition V6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL
BW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector k
Project 01029001
Power VR Power 120Vac/60Hz
EUT N System 56Hz AP
Model IRNSAST002
SN 128T1204100031
Mode ac(20)_Tx_Ch40
Plane + with Adapter

I oo 12222020 vy
.
129 129
;

150 1050

a9 o9

00 ] %‘»\,- oo T

bt i e e " s BGS|
529 529
)N/‘VW‘.WW'«WWM
I
350 359
19 19
R T T Y T T o T o0 o 700
Rewersy i rreqendy
site J03cH02-CA site J03cHO2-CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL Condition : PEAK(UNII) 3m HORN 9120D-HF_01895 HORIZONTAL
RBWAI000.000KHz VBW-3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Detector :Peak
Peak Project broject 201029001

Power VR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz

EoT RN System 56z AP EoT RN System 56z AP

Model : GIRN5AST002 Model : GIRNSASI002

o . S128T1204100031 o 1287120410003

Mode : 11ac(20)_Tx_Ch40 Mode :11ac(20)_Tx_Ch40

Plane 1Y with Adapter Plane 1Y with Adapter

i oo 12222020
124
1089
w9
709

Left blank

TEL : 408 9043300

Page Number : D1-140f39



ssamonas. FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH40 5200MHz

Horizontal

Fundamental

Date: 12.22.2020

Avg.

sosa [}
a3

700)
AvG e 4

52

35

175

T80 5210, 5230 5250 5270, 5290 6310 5330, 5350, 5370. 5300, 510 5430 5460
Froquancy (WHz)
site +03CHO2-CA
Condition + AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector +Peak
Project +201029001
Power + AVR Power 120Vac/60Hz

EUT +RN System 56Hz AP

Model + 61RNSASTO02

SN + 5128T1204100031

Mode + 11ac(20)_Tx_Ch40

Plane + with Adapter

29
wl [T
74| L
“\
\M\»-.A .
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL
RBWATOOD000ks VoW 3002008 au Tty
Detector : Peak
Peak Project 201029001 Left blank
Power : AVR Power 120Vac/60Hz
Model : GIRN5AST002
Mode + 11ac(20)_Tx_Ch40
Plane +¥ with Adapter

Left blank

TEL : 408 9043300

Page Number

: D1-150f39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH40 5200MHz

Vertical

Fundamental

Date: 12.22.2020

Avg.

IO N U ISV S B ey ]
35
175
00 5030, 500 5070, 5080, 50, 510 5150 G470, 5190 G210 5230 5260
Froquency (WHz)
site +03CHO2-CA
Condition + AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector +Peak
Project +201029001
Power + AVR Power 120Vac/60Hz
EUT +RN System 56Hz AP
Model + 61RNSASTO02
SN + 5128T1204100031
Mode + 11ac(20)_Tx_Ch40
Plane + with Adapter

o aBuvim) Date: 1222.2020 ) aBovim)

1224 122
1050 1050

a3 a3

700 o0 U T TL—IT1

5251 e s 5251

s
[ g
150 350
12 125
S0, S0%0. 5070, 5090, 50,5130, 510, 6170, 5190, 5210 730, 5700 00 7000, £ 00, ) 000 700
Freavency () Freauency ()
site £03CHO2-CA site £03CHO2-CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition : PEAK(UNIT) 3m HORN 9120D-HF_01895 VERTICAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
Peak Project 201029001 broject 201029001

Power : AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz

Ut :RN System 56Hz AP Ut

Model : 61IRN5ASI002 Model

SN + $128T1204100031 SN

Mode + 11ac(20)_Tx_Ch40 Mode .

Plane +¥ with Adapter Plane +Y with Adapter

) @Buvim) Date: 12222020
1224
1050
o1 e
700

Left blank

TEL : 408 9043300

Page Number

: D1-160f 39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH40 5200MHz

Vertical

Fundamental

el (dBuVim)

Date: 12.22.2020

-
75|

Avg.

700 1
52
35
175

T80 5210, 5230 5260, 5270, 5290 5310, 5330, 5360, 5370, 5300 5410 5430, 0

Froquancy (WHz)
site +03CHO2-CA
Condition + AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector +Peak
Project +201029001
Power + AVR Power 120Vac/60Hz
EUT +RN System 56Hz AP
Model + 61RNSASTO02
SN + 5128T1204100031
Mode + 11ac(20)_Tx_Ch40
Plane + with Adapter

529 b . ; "
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL
SRR A TR
Detector : Peak
Peak Project 201029001 Left blank
Power : AVR Power 120Vac/60Hz
Model : GIRN5AST002
Mode + 11ac(20)_Tx_Ch40
Plane +¥ with Adapter

Left blank

TEL : 408 9043300

Page Number

: D1-17 of 39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH48 5240MHz

Horizontal

Fundamental

Date: 12.28.2020

I oo 12282020 yisovom
1229 1224
1050 1050
w74 w74
7 oo VT T
H e
52.5( e 52
8 3 WW"‘“"‘ e
[
359 350
175 174
o s 0% o7, 0% Fiia E B0 B0 Fiee S0 50 7o o o o0 o To0o
Measoncy i reaseney e
site 03cHoz-cA site 03cHo2-cA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL Condition : PEAK(UNII) 3m HORN 9120D-HF_01895 HORIZONTAL
 RBW-1000.000KHz VBW:3000.000KHz SWTAuto  RBW-1000.000KHz VBW:3000000KHz SWT:Auto
Detector :Peak Detector :Peak
Peak Project 201029001 broject 201029001
Power : AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
EUT {RN System 56Hz AP EUT
Model : GIRN5AST002 Model
EY . $128T1204100031 EY
Mode :11ac(20)_Tx_Ch48 Mode :
Plane +¥ with Adapter Plane +Y with Adapter
— oo 12282020
124
1059
ors
700
2
350
179
R O | T
Psauency Wi
site -03cHoz-CA
Condition : AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
Av g. Project 201029001 Left blank
Power : AVR Power 120Vac/60Hz
EUT {RN System 56Hz AP
Model 1 61IRNSASI002
kY . S128T1204100031
Mode : 11ac(20)_Tx_Ch48
Plane 1Y with Adapter

TEL : 408 9043300

Page Number

: D1-180f39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH48 5240MHz

Horizontal

Fundamental

Peak

el (dBuVim)

Date: 12.28.2020

1050
75|

PEAK_BE 74

e Wosarar, o

160 5210, 5230 5260, 5270, 5290, 6310, 5330. 5350, 6370 5
Frequency (MHz)

site :03CH02-CA

Condition +PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak

410, 5430, 5460

Left blank

Avg.

Project +201029001
Power + AVR Power 120Vac/60Hz
EUT +RN System 56Hz AP
Model + 6IRN5AST002
SN + 5128T1204100031
Mode + 11ac(20)_Tx_Ch48
Plane +¥ with Adapter
A (dBuvim) Date: 12-26.2020
1225
1050 s
875
709 - N
m,/—// —
350
175
180 5210, 5200, 5260, 5270 5200, 5310, 6330 5350 5370, 5300 5410, 5430, 5460
Freaquency (MHz)
Site +03CH02-CA
Condition + AV6_BE_54 3m HORN 9120D-HF_01895 HORTZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak

Project +201029001
Power + AVR Power 120Vac/60Hz
EUT +RN System 56Hz AP
Model + 61RNSASTO02

SN + 5128T1204100031

Mode  11ac(20)_Tx_Ch4g
Plane + with Adapter

Left blank

TEL : 408 9043300

Page Number

: D1-190f39



ssamonas. FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH48 5240MHz

Vertical

Fundamental

Date: 12.28.2020

I oo 12282020 yisovom
129 129
150 1050
a9 o9
700 7oL rrn_rrJJ—\_u_:—u—Ltﬁ
529 . 529 P——
,WW"""-‘W“‘“‘
-
350 350
19 19
R T T Y T T o T o0 700
eavone i) reavency )
site J03cH02-CA site J03cHO2-CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition : PEAK(UNII) 3m HORN 9120D-HF_01895 VERTICAL
REWAI000.000KHz VBW-3000.000KHz SWT:Auto RBWH1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
Peak Project 201029001 broject 201029001
Power : AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
EoT RN System 56z AP EoT
Model : GIRN5AST002 Model
o . S128T1204100031 o
Mode : 11ac(20)_Tx_Ch48 Mode :
Plane +¥ with Adapter Plane +Y with Adapter
— oo 12282020
124
1089
w9
709
2
N IS A NS SN SN S ™
150
13
653505 S0 So 50500 S S S T e
Psctency Wi
site {03cH02-CA
Condition : AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
Av g. Project 201029001 Left blank
Power : AVR Power 120Vac/60Hz
€Ut {RN System 56Hz AP
Model 1 61IRNSASI002
kY . $128T1204100031
Mode : 11ac(20)_Tx_Ch48
Plane 1Y with Adapter

TEL : 408 9043300

Page Number

: D1-20o0f 39



ssamonas. FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH48 5240MHz

Vertical

Fundamental

Date: 12.28.2020

Avg.

Site
Condition

Detector
Project
Power

Freaquency (MHz)
+03CHO2-CA

+ AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+Peak

+201029001

+ AVR Power 120Vac/60Hz

+RN System 56Hz AP

+ 61RNSASTO02

+ 5128T1204100031

 11ac(20)_Tx_Ch4g

+ with Adapter

-
-
5251 AT "y e =
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL
SRR A TR
Detector : Peak
Peak Project 201029001 Left blank
Power : AVR Power 120Vac/60Hz
Model : GIRN5AST002
Mode :11ac(20)_Tx_Ch48
Plane +¥ with Adapter
875 [
e \\ 1]
RS

Left blank

TEL : 408 9043300

Page Number

: D1-210f39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH38 5190MHz

Horizontal

Fundamental

Date: 12.22.2020

Avg.

00 5030. 5050 5070 5090, 50, 5130 5150 5170 5190, 5210, 5230, 5260

Froquency (WHz)

site +03CHO2-CA

Condition + AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector +Peak

Project +201029001

Power + AVR Power 120Vac/60Hz

EUT +RN System 56Hz AP

Model + 61RNSASTO02

SN + 5128T1204100031

Mode  11ac(20)_Tx_Ch38

Plane + with Adapter

o @Buvim) Date: 1222.2020 ) aBom)

1225 1225
105.0| ‘1‘ 105.0f

a1 a1

704 ; oo T T

ot ",
S2.8frm e e b & 525
o
359 359
1 13
o S0, 07 Soe0. o, 50 Bisa S0 e s w50 00 700 ED o0, w000, 0. To00
Freauency (M) Frequency (M)
site :03CH02-CA site 103CH02-CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL Condition : PEAK(UNIT) 3m HORN 9120D-HF_01895 HORIZONTAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
Peak Project 201029001 broject 201029001

Power : AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz

Ut < RN System 56Hz AP Ut

Model : 61IRN5ASI002 Model

SN £ 128T1204100031 SN

Mode +11ac(20)_Tx_Ch38 Mode .

Plane +¥ with Adapter Plane +Y with Adapter

) aBuvim) oate: 12222020
1225
1050
o
700

Left blank

TEL : 408 9043300

Page Number

: D1-220f39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH38 5190MHz

Horizontal

Fundamental

Date: 12.22.2020

Avg.

AV | 54|

T

Froquancy (WHz)

site +03CHO2-CA

Condition + AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector +Peak

Project +201029001

Power + AVR Power 120Vac/60Hz

EUT +RN System 56Hz AP

Model + 61RNSASTO02

SN + 5128T1204100031

Mode  11ac(20)_Tx_Ch38

Plane + with Adapter

80 5210, 5230, 5250. 5270. 5290 531

0. 5330 5350, 6370. 5390, SA10. 5430, 5460

-
105.0{ i
e 5
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL
S R TS
Detector : Peak
Peak Project 201029001 Left blank
Power : AVR Power 120Vac/60Hz
Model : GIRN5AST002
Mode :11ac(20)_Tx_Ch38
Plane +¥ with Adapter

Left blank

TEL : 408 9043300

Page Number

: D1-230f39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH38 5190MHz

Vertical

Fundamental

) (@BuVim)

Date: 1222.2020

Avg.

e ] ]
35
175
00 5030, 500 5070, 5080, 50, 510 5150 G470, 5190 G210 5230 5260
Froquency (WHz)
site +03CHO2-CA
Condition + AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector +Peak
Project +201029001
Power + AVR Power 120Vac/60Hz
EUT +RN System 56Hz AP
Model + 61RNSASTO02
SN + 5128T1204100031
Mode  11ac(20)_Tx_Ch38
Plane + with Adapter

A 6Buvim) Date: 12.22.2020
1225 1225
1080 1050
3

a7 875

00| 700] n__m

o L 5]

525 o Rl it
I O A L st A
O — 1] N g St
35 35
173 175
00 5030, 500, 5070. 5090, 50, 5130 5150 G470, 5190 G210 5230 5260 000 F 3o 000, 5000, 5000, 7000
Frequency (WHe) Frequency (WHz)
site +03CHO2-CA site +03CHO2-CA
Condition + AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL Condition + PEAK(UNII) 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector +Peak Detector +Peak
Pe ak Project +201029001 Project +201029001
Power + AVR Power 120Vac/60Hz Power + AVR Power 120Vac/60Hz
EUT +RN System 56Hz AP EuT +RN System 56Hz AP
Model +61RNSASI002 Model +61RNSAST002
SN + 5128T1204100031 SN + 5128T1204100031
Mode + 11ac(20)_Tx_Ch38 Mode + 11ac(20)_Tx_Ch38
Plane. + with Adapter Plane + with Adapter
A @Buvim) Date: 12222020

1225

1080

a5

700

Left blank

TEL : 408 9043300

Page Number

: D1-240f 39



ssamonas. FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH38 5190MHz

Vertical

Fundamental

Avg.

Site
Condition

Detector
Project
Power

T80 5210, 5230 5260, 5270, 5290, 5310
Freaquency (MHz)

+03CHO2-CA

+ AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+Peak

+201029001

+ AVR Power 120Vac/60Hz

+RN System 56Hz AP

+ 61RNSASTO02

+ 5128T1204100031

 11ac(20)_Tx_Ch38

+ with Adapter

5330, 5360, 5370, 5390 5410 5430 5460

-
u,sw‘vw
L
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL
SRR A TR
Detector : Peak
Peak Project 201029001 Left blank
Power : AVR Power 120Vac/60Hz
Model : GIRN5AST002
Mode :11ac(20)_Tx_Ch38
Plane +¥ with Adapter
‘7W

Left blank

TEL : 408 9043300

Page Number

: D1-250f39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH46 5230MHz

Horizontal

Fundamental

Date: 12.22.2020

I oo 12222020 yisovom
129 129
150 1050
a9 o9
700 - 2 oo T
T e Tt T ey
=24 9 me*’“w””/
-~
350 350
19 19
T Y T T o T o0 o 700
Meavone i) reavency )
site J03cH02-CA site J03cHO2-CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL Condition : PEAK(UNII) 3m HORN 9120D-HF_01895 HORIZONTAL
RBWAI000.000KHz VBW-3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
Peak Project 201029001 broject 201029001
Power : AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
EoT RN System 56z AP EoT
Model : GIRN5AST002 Model
o . S128T1204100031 o
Mode : 11ac(40)_Tx_Ch46 Mode :
Plane +¥ with Adapter Plane +Y with Adapter
— oo 12222020
124
1089
w9
709
2
150
13
653505 S0 S50 ST S S e e
Psauency Wi
site {03cH02-CA
Condition : AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
Av g. Project 201029001 Left blank
Power : AVR Power 120Vac/60Hz
€Ut {RN System 56Hz AP
Model 1 61IRNSASI002
kY . $128T1204100031
Mode : 11ac(40)_Tx_Ch46
Plane 1Y with Adapter

TEL : 408 9043300

Page Number

: D1-26 of 39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH46 5230MHz

Horizontal

Fundamental

el (dBuVim)

Date: 12.22.2020

N

PEAK_BE 74

S

1

160 5210, 5230 5260, 5270, 5290, 6310. 5330, 53%0. 6370, 5300, 5410, 5430, 5460
[t

oy
Sie 0acH02.CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL
RBW-IOD0.000KH2 VBWA000000KH SWTAute
Detector :Peak
Peak et :201029001 Left blank
Power : AVR Power 120Vac/60Hz
cor (RN Syarem 5641z AP
Model : GIRN5AST002
N SreaTizoato0051
Mode : 11ac(40)_Tx_Ch46
Plane +¥ with Adapter
oy [—
w2y
52.5( S ——t———
T
R
sie 03cH02-CA
Condition : AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
Av g. Project 201029001 Left blank
Power : AVR Power 120Vac/60Hz
o RN Syatem 561z AP
Model 1 61IRNSASI002
N - Cro8Tiz04100051
Mode : 11ac(40)_Tx_Ch46
Plane. +Y with Adapter

TEL : 408 9043300

Page Number

: D1-27 of 39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH46 5230MHz

Vertical

Fundamental

Date: 12.22.2020

I oo 12222020 yisovom
129 129
150 1050
»
a9 il o9
700 oo VT T peaum)
e WG|
529 N 529
WM\MMMWW
[
350 350
19 19
T T Y T T o T o o 700
Meavone i) reavency )
site J03cH02-CA site J03cHO2-CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition : PEAK(UNII) 3m HORN 9120D-HF_01895 VERTICAL
REWAI000.000KHz VBW-3000.000KHz SWT:Auto RBWH1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
Peak Project 201029001 broject 201029001
Power : AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
EoT RN System 56z AP EoT
Model : GIRN5AST002 Model
o . S128T1204100031 o
Mode : 11ac(40)_Tx_Ch46 Mode :
Plane +¥ with Adapter Plane +Y with Adapter
— oo 12222020
124
1089
w9 .
—
709
2
150
13
653505 S0 Bo 50500 S W S e e
Psctency Wi
site {03cH02-CA
Condition : AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
Av g. Project 201029001 Left blank
wer : AVR Power 120Vac/60Hz
€Ut {RN System 56Hz AP
Model 1 61IRNSASI002
kY . $128T1204100031
Mode : 11ac(40)_Tx_Ch46
Plane 1Y with Adapter

TEL : 408 9043300

Page Number

: D1-28 of 39



ssamonas. FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH46 5230MHz

Vertical

Fundamental

el (dBuVim)

Date: 12.22.2020

525t L—w.m. ;

PEAK_BE 74

Peak

AV | 54|

]

35
175

T80 5210, 5230 5250 5270, 5290 5310, 5330, 5350, 5370, 5300, 510 430 5460

Froquancy (WHz)
site +03CHO2-CA
Condition + AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector +Peak
Project +201029001
Power + AVR Power 120Vac/60Hz
EUT +RN System 56Hz AP
Model + 61RNSASTO02
SN + 5128T1204100031
Mode  11ac(40)_Tx_Chd6
Plane + with Adapter

Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL
SRR A TR
Detector : Peak
Peak Project 201029001 Left blank
Power : AVR Power 120Vac/60Hz
Model : GIRN5AST002
Mode : 11ac(40)_Tx_Ch46
Plane +¥ with Adapter

Left blank

TEL : 408 9043300

Page Number

: D1-290of 39



ssamonas. FCC RADIO TEST REPORT

Band 1 - 5150~5250MHz
(Harmonic @ 3m)

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT10 CH35 5175MHz

Horizontal Vertical

Peak

Avg.

Date: 12.22.2020

) (@BuVim) Date: 1222.2020 ) (@BuVim)
1225 1225
1050 1050
a75) a75)
PEAK[UNI) PEAK[UNY)
7o AR AU L A J_tf 7o AR AU L S
AVG 54 VG 54
5. 52,
350) 350)
175 175
000 4000,6000.8000. 12000, 16000, 20000. 24000, 28000 32000,  36000. 40000 1000 4000.6000.6000, 12000, 16000, Z0000. 24000  28000. 32000, 36000, 40000
Froquency (MHz) Froquency (MHz)

Site

Condition + PEAK(UNIT) 3m HORN 9120D-HF_01895 HORTZONTAL Condition + PEAK(UNIT) 3m HORN 9120D-HF_01895 VERTICAL
Detector +Peak Detector +Peak

Project +201029001 Project +201029001

Power + AVR Power 120Vac/60Hz Power + AVR Power 120Vac/60Hz

EUT +RN System 56Hz AP EUT +RN System 56Hz AP

Model + 6IRN5AST002 Model + 6IRN5AST002

SN + 5128T1204100031 SN + 5128T1204100031

Mode +11ac(10)_Tx_Ch35 Mode +11ac(10)_Tx_Ch35

Plane +¥ with Adapter Plane +Y with Adapter

+03CH02-CA Site :03CH02-CA

TEL : 408 9043300

Page Number : D1-300f39

Report No. : FR201029001A



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT10 CH42 5210MHz

Horizontal

Vertical

Peak

Avg.

Date: 12.22.2020

el (0BuVim) Date: 12222020 A (BuVim)
1225 1225
1050 1050
75| 75|
PEAK[UNI) PEAK[UNI)
L BT 1 Y B S o s o S BN HN oo T AR T L
1 A5 54 . AVG 54
525 > 525 £3
350] 30|
175 175
1000 4000.6000.6000. 12000, 16000, 70000 24000 28000, 32000, 36000, 40000 1000 4000.6000.6000. 12000, 16000, 20000 24000 28000, 32000, 36000, 40000
Frequency (MH2) Frequency (MHz)

site

site +03CHO2-CA
Condition + PEAK(UNII) 3m HORN 9120D-HF_01895 HORIZONTAL Condition
Detector Detector
Project +201029001 Project
Power + AVR Power 120Vac/60Hz Power
EUT +RN System 56Hz AP EUT
Model + 61RNSASIO02 Model
SN + 5128T1204100031 SN
Mode  1ac(10)_Tx_Ch42 Mode
Plane + with Adapter Plane

:03CH02-CA
+ PEAK(UNI) 3m HORN 9120D-HF_01895 VERTICAL

+201029001
+ AVR Power 120Vac/60Hz
+RN System 56Hz AP
+6IRN5ASI002

2871204100031
ac(10)_Tx_chaz

=Y with Adapter

TEL : 408 9043300

Page Number

: D1-310f39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT10 CH49 5245MHz

Horizontal

Vertical

Peak

Avg.

Date: 12.22.2020

el (0BuVim) Date: 12222020 A (BuVim)
1225 1225
1050 1050
75| 75|
PEAK[UNI) PEAK[UNI)
L BT 1 Y B S o s o S BN HN oo T AR T L
A5 54 2 A6 54
525 + > 525 H
350] 30|
175 175
1000 4000.6000.6000. 12000, 16000, 70000, 24000 28000, 32000, 36000, 40000 1000 4000.6000.6000. 12000, 16000, 20000 24000 28000, 32000, 36000, 40000
Frequency (MH2) Frequency (MHz)

site

site +03CHO2-CA
Condition + PEAK(UNII) 3m HORN 9120D-HF_01895 HORIZONTAL Condition
Detector Detector
Project +201029001 Project
Power + AVR Power 120Vac/60Hz Power
EUT +RN System 56Hz AP EUT
Model + 61RNSASIO02 Model
SN + 5128T1204100031 SN
Mode  11ac(10)_Tx_Ch49 Mode
Plane + with Adapter Plane

:03CH02-CA
+ PEAK(UNI) 3m HORN 9120D-HF_01895 VERTICAL

+201029001
+ AVR Power 120Vac/60Hz
+RN System 56Hz AP
+6IRN5ASI002

2871204100031
ac(10)_Tx_chag

=Y with Adapter

TEL : 408 9043300

Page Number

: D1-320f39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH36 5180MHz

Horizontal

Vertical

Peak

Avg.

Date: 12.22.2020

el (0BuVim) Date: 12222020 A (BuVim)
1225 1225
1050 1050
75| 75|
PEAK[UNI) PEAK[UNI)
L BT 1 Y B S o s o S BN HN oo T AR T L
A 2 A5 54 2 A6 54
525 T 525 +
350] l 30|
175 ‘ 175
1000 4000.6000.6000. 12000, 16000, 70000 24000 28000, 32000, 36000, 40000 1000 4000.6000.6000. 12000, 16000, 20000 24000 28000, 32000, 36000, 40000
Frequency (MH2) Frequency (MHz)

site

site +03CHO2-CA
Condition + PEAK(UNII) 3m HORN 9120D-HF_01895 HORIZONTAL Condition
Detector Detector
Project +201029001 Project
Power + AVR Power 120Vac/60Hz Power
EUT +RN System 56Hz AP EUT
Model + 61RNSASIO02 Model
SN + 5128T1204100031 SN
Mode + 11ac(20)_Tx_Ch36 Mode
Plane + with Adapter Plane

:03CH02-CA
+ PEAK(UNI) 3m HORN 9120D-HF_01895 VERTICAL

+201029001
+ AVR Power 120Vac/60Hz
+RN System 56Hz AP
+6IRN5ASI002

2871204100031
ac(20)_Tx_Ch36

=Y with Adapter

TEL : 408 9043300

Page Number

: D1-330f39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH40 5200MHz

Horizontal

Vertical

Peak

Avg.

Date: 12.22.2020

el (0BuVim) Date: 12222020 A (BuVim)
1225 1225
1050 1050
75| 75|
PEAK[UNI) PEAK[UNI)
L BT 1 Y B S o s o S BN HN oo T AR T L
1 A5 54 A6 54
525 7 525 i 7
350] l 30|
175 ‘ 175
4000 26000 32000, 36000, 40000 1000 4000.6000.6000. 12000, 16000, 20000 24000 28000, 32000, 36000, 40000
Frequency (MHz)

site
Condition
Detector
Project
Power

1000 4000.6000.6000. 12000, 16000,

:03CH02-CA
+ PEAK(UNII) 3m HORN 91200-HF_01895 HORIZONTAL

+201029001
+ AVR Power 120Vac/60Hz
+RN System 56Hz AP

+ 61RNSASIO02

+ 5128T1204100031

+ 11ac(20)_Tx_Cha0

+ with Adapter

20000 24
Frequency (MH2)

site
Condition
Detector
Project
Power

:03CH02-CA
+ PEAK(UNI) 3m HORN 9120D-HF_01895 VERTICAL

+201029001
+ AVR Power 120Vac/60Hz
+RN System 56Hz AP
+6IRN5ASI002

2871204100031
ac(20)_Tx_Cha0

=Y with Adapter

TEL : 408 9043300

Page Number

: D1-340f39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH48 5240MHz

Horizontal

Vertical

Peak

Avg.

Date: 12.22.2020

el (0BuVim) Date: 12222020 A (BuVim)
1225 1225
1050 1050
75| 75|
PEAK[UNI) PEAK[UNI)
L BT 1 Y B S o s o S BN HN oo T AR T L
A5 54 A6 54
525 + > 525 H 7
350] 30|
175 175
1000 4000.6000.6000. 12000, 16000, 70000 24000 28000, 32000, 36000, 40000 1000 4000.6000.6000. 12000, 16000, 20000 24000 28000, 32000, 36000, 40000
Frequency (MH2) Frequency (MHz)

site

site +03CHO2-CA
Condition + PEAK(UNII) 3m HORN 9120D-HF_01895 HORIZONTAL Condition
Detector Detector
Project +201029001 Project
Power + AVR Power 120Vac/60Hz Power
EUT +RN System 56Hz AP EUT
Model + 61RNSASIO02 Model
SN + 5128T1204100031 SN
Mode  11ac(20)_Tx_Ch4g Mode
Plane + with Adapter Plane

:03CH02-CA
+ PEAK(UNI) 3m HORN 9120D-HF_01895 VERTICAL

+201029001
+ AVR Power 120Vac/60Hz
+RN System 56Hz AP
+6IRN5ASI002

2871204100031
ac(20)_Tx_Cha8

=Y with Adapter

TEL : 408 9043300

Page Number

: D1-350f39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH38 5190MHz

Horizontal

Vertical

Peak

Avg.

Date: 12.22.2020

el (0BuVim) Date: 12222020 A (BuVim)
1225 1225
1050 1050
75| 75|
PEAK[UNI) PEAK[UNI)
L BT 1 Y B S o s o S BN HN oo T AR T L
1 A5 54 AVG 54
525 2 525 + z
350] ‘l 30|
175 ‘ 175
1000 4000.6000.6000. 12000, 16000, 70000 24000 28000, 32000, 36000, 40000 1000 4000.6000.6000. 12000, 16000, 20000 24000 28000, 32000, 36000, 40000
Frequency (MH2) Frequency (MHz)

site

site +03CHO2-CA
Condition + PEAK(UNII) 3m HORN 9120D-HF_01895 HORIZONTAL Condition
Detector Detector
Project +201029001 Project
Power + AVR Power 120Vac/60Hz Power
EUT +RN System 56Hz AP EUT
Model + 61RNSASIO02 Model
SN + 5128T1204100031 SN
Mode  1lac(40)_Tx_Ch38 Mode
Plane + with Adapter Plane

:03CH02-CA
+ PEAK(UNI) 3m HORN 9120D-HF_01895 VERTICAL

+201029001
+ AVR Power 120Vac/60Hz
+RN System 56Hz AP
+6IRN5ASI002

2871204100031
ac(40)_Tx_Ch38

=Y with Adapter

TEL : 408 9043300

Page Number

: D1-36 of 39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH46 5230MHz

Horizontal

Vertical

Peak

Avg.

Date: 12.22.2020

el (0BuVim) Date: 12222020 A (BuVim)
1225 1225
1050 1050
75| 75|
PEAK[UNI) PEAK[UNI)
L BT 1 Y B S o s o S BN HN oo T AR T L
h 2 A5 54 AVG 54
525 525 T >
350] 30|
175 175
1000 4000.6000.6000. 12000, 16000, 70000 24000 28000, 32000, 36000, 40000 1000 4000.6000.6000. 12000, 16000, 20000 24000 28000, 32000, 36000, 40000
Frequency (MH2) Frequency (MHz)

site

site +03CHO2-CA
Condition + PEAK(UNII) 3m HORN 9120D-HF_01895 HORIZONTAL Condition
Detector Detector
Project +201029001 Project
Power + AVR Power 120Vac/60Hz Power
EUT +RN System 56Hz AP EUT
Model + 61RNSASIO02 Model
SN + 5128T1204100031 SN
Mode  11ac(40)_Tx_Chd6 Mode
Plane + with Adapter Plane

:03CH02-CA
+ PEAK(UNI) 3m HORN 9120D-HF_01895 VERTICAL

+201029001
+ AVR Power 120Vac/60Hz
+RN System 56Hz AP
+6IRN5ASI002

2871204100031
ac(40)_Tx_Chd6

=Y with Adapter

TEL : 408 9043300

Page Number

: D1-370f 39



ssamonas. FCC RADIO TEST REPORT Report No. : FR201029001A

Emission above 18GHz
5GHz VHT10 (SHF)

1 (6Buvim) Date:12.232020 el (Buvim) Date: 12.23.2020
843 aas|
PEAKIUNI PEAKUND)
O L
Ot 1 1 & (Mpinj 1
505
603
w54 w654
15 i e a5 e
Iy 1 " AAMWM"”’*‘M'
. st i
243 243
124 124
8000 21000, 23000, 26000, 27000, 29000, 31000, 33000, 3000, 37000, 40000 5000 71000 73000 25000, 27000 20000, 31000, 33000 3000, 37060 40000
Frequency (MHa) Frequency (MHz)
Site : 102-CA Site. :03CHO2-CA
Condition : PEAK(UNIT) 1Im HORN 9170-SHF_00842 HORIZONTAL Condition + PEAK(UNIT) 1m HORN 9170-SHF_00842 VERTICAL
Peak Detector +Peak eak N
Project 201029001 Project 201029001
Power + AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
EUT RN System 56Hz AP EUT RN System 56Hz AP
Av Model : GIRNBAST002 Model
g. e e e
Mode : 11ac(40)_Tx_ch38 Mode
Plane +Y with Adapter Plane
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq level Limit Line Level Factor Loss Factor Remark
Mz dBuV/m  dB dBuV/m BV dB/m  dB  dB  cm deg WAz dBuV/m B dBuV/m dBwV dB/m 8 a8 cm  deg
1 20750.00 41.84 -32.16 74.00 43.16 37.92 23.86 52.76 150 9 Peak 1 20002.00 39.49 -34.51 74.00 41.54 37.68 22.70 52.89 150 © Peak
2 38372.00 50.02 -18.18 68.20 37.63 44.28 32.57 54.92 150 O Peak 2 38394.00 50.69 -17.51 68.20 3B.66 43.92 32.58 54.93 150 0 Pesk
A (dBuvim) Date: 12:23.2020
849
PeAK(IN)

23
124
8000 21000, 23000 25000, 27000, 20000 31000 33000, 35000 37000, 40000
Frequency (MHz)
Site +03CH02-CA
Condition +PEAK(UNIT) Im HORN 9170-SHF_00842 VERTICAL
etector  Peal
ject +201029001
Power + AVR Power 120Vac/60Hz
EUT RN System 56Hz AP
Model GIRN5AST002
SN + 5128T1204100031
Mode + 11ac(40)_Tx_Ch38
Plane +¥ with Adapter
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m  dB dBuV/m dBuV  dB/m  dB B cm  deg
1 20002.00 39.49 -34.51 74.00 41.54 37.68 22.70 52.89 150 0 Peak
2 38394.00 50.69 -17.51 68.20 38.66 43.92 32.58 54.93 150 0 Peak

TEL : 408 9043300 Page Number : D1-380f39



ssamonas. FCC RADIO TEST REPORT Report No. : FR201029001A

Emission below 1GHz
5GHz VHT10 (LF)
5GHz

ANT VHT10 LF

1 Horizontal Vertical

el gBuVim) Date: 12242020 ) aBwvim) Date: 12242020
700 700
600 600
I @
s00|
L Ir
oo} —1 s
300}

23 5W-l

100
W mn  we @0 o wa 7. wm wn i
Freauency (Wa)
site :03cH02-CA site :03CH02-CA
Condition :QP 3m BILOG 6111D-LF_50392 HORTZONTAL Condition  :QP 3m BILOG 6111D-LF_50392 VERTICAL
P/
Project +201029001 Project +201029001
Power + AVR Power 120Vac/60Hz Power + AVR Power 120Vac/60Hz
EuT RN System 56Hz AP EUT RN System 56Hz AP
Peak Model + 6IRN5AST002 Model + 6IRN5AST002
SN  $128T1204100031 SN  5128T1204100031
Mode  ac(40)_Tx_ch38 Mode  ac(40)_Tx_ch38
Plane Y with Adapter Plane Y with Adapter
Over Linit Readhntenna Cable Preamp A/Pos T/Pos Over Linit Readintenna Cable Preamp A/Pos T/Pos
freq Level Linit Line Level Factor Loss Facton Remark Freq Level Limit Line Level Factor Loss Factor Remark
Wiz @av/m @b dBuV/m dB db/a @B @B deg Wiz @av/m B dB0V/m B db/a @B @ deg
1 3388 2174 18.26 40.00 30.17 23.05 0.8 3.4 1 3085 28.08 11.92 40.00 36.95 22.58 0.91 3.4
2 9596 23.96 19154 43150 39.09 15.60 1.50 32.42 2wl 247 7ls3 oo 3954 17 138 24
3 15125 22155 20095 4350 35.85 17.10 188 32.40 3 11245 2082 20.68 4350 3638 1715 el 32.42
4 26131 2665 1935 46.00 38.37 18.13 2.41 32.41 4 219015 2038 25.62 46.00 35.14 1522 2.27 32.41
S 26941 29.41 16.59 46.00 35.02 2339 3.30 32.56 S 6941 30033 15.67 46.00 35.90 2339 3.30 32.56
6 71680 3928 -6.72 46.00 4031 26.97 4.08 3252 6 716.80 3.8 -7.16 46.00 39.87 26.97 4.08 3.5

TEL : 408 9043300 Page Number : D1-390f39



ssamonas. FCC RADIO TEST REPORT

<Multi Carrier (Contiguous)>
Band 1 - 5150~5250MHz
(Band Edge @ 3m)

o1 0Buvim) Date: 12222020 el 0Buvim) Date: 12.22.2020
1225 1225
1
1050 “”\(“Y’q 1050
a1 o735
700 TMW L e e B B I LT
52l it oot 25 i 541
e
PPV
35 354
5 5
00 5030 5050, 5070 5090, 510 5130 5150, 5170, 51%0. 5210, 5230, 5260 000 2000, 3000, 000, 5000, 000, 7000
Frequency Mz Frequency (M)
site 03CHO2-CA site 103CH02-CA
Condition +PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL Condition + PEAK(UNII) 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector Peak Detector +Peak
Peak Project 201029001 Project 201029001
Power AVR Power 120Vac/60Hz Power + AVR Power 120Vac/60Hz
EUT RN System 56Hz AP EUT RN System 56Hz AP
Model GIRNSAST002 Model + 6IRNSAST002
SN 5128T1204100031 SN 5128T1204100031
Mode 11ac(20)_Tx_Ch36+11ac(20)_Tx_Cha0 Mode + 11ac(20)_Tx_Ch36+11ac(20)_Tx_Cha0
Plane ¥ with Adapter Plane ¥ with Adapter
A (dBuvi Date: 12:22.2020
1225
1050
r
700
\
AN
52 — |
350
115
00 5050, 500 5070, 5090, 510, 51305160 5170 5100 5210 5230 5260
Frequency (H2)
Site 03CH02-CA
Condition AV6_BE_54 3m HORN 9120D-HF_01895 HORTZONTAL
RBW:1000.000KHz VBW-0010KHz SWT:Auto
Detector Peak
AVg . Project 201029001 L eft b | an k
Power AVR Power 120Vac/60Hz
EUT RN System 56Hz AP
Model GIRNSAST002
SN $128T1204100031
Mode 110c(20)_Tx_Ch36+T1ac(20)_Tx_Ch40
Plane ¥ with Adapter

TEL : 408 9043300

Page Number : D2-10f30

Report No. : FR201029001A



ee FCC RADIO TEST REPORT Report No. : FR201029001A

SPORTON LAB.

Band 1 5150~5250MHz Band Edge @ 3m

ANT VHT20 CH36 5180MHz+VHT20 CH40 5200MHz

1+2 Vertical Fundamental

Date: 12.22.2020

N oae 22220 s
12 124
700] \’M qoof YT P TR L S E——
1 o NG
T e
o
Decuorey recusney )
site oscHoR-CA site <03cHo2-CA
Condition :PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition : PEAK(UNIT) 3m HORN 9120D-HF_01895 VERTICAL
RBW:I000.000KHz VBW:3000000KHz SWT-Auto {REWAIO00.000KHz VBW-3000000KHz SWT-Auto
Detector :Peak Detector :Peak
Peak Project 201029001 Project - 201029001
Power AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
EUT RN System 56Hz AP EUT RN System 56Hz AP
Model 61RN5AST002 Model : 61RN5ASI002
SN 5128T1204100031 SN 5128T1204100031
Mode 11ac(20)_Tx_Ch36+11ac(20)_Tx_Cha0 Mode + 11ac(20)_Tx_Ch36+11ac(20)_Tx_Ch40
Plane ¥ with Adapter Plane ¥ with Adapter
s on 222200

1225

1050

00 5030. 5050 5070, 5090. 5110. 5130 5150, 5170. 5190, 5210 5230, 5260
Frequency (MHz)
Site 03CH02-CA
Condition AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

AVg . ?ﬁ;ﬁ‘:r ;fﬁﬁzm Left b | an k

Power AVR Power 120Vac/60Hz
EUT RN System 56Hz AP

Model 6IRN5AST002

SN $128T1204100031

Mode 11ac(20)_Tx_Ch36+11ac(20)_Tx_Ch40
Plane. ¥ with Adapter

TEL : 408 9043300 Page Number : D2-20f30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH40 5200MHz+VHT20 CH44 5220MHz

1+2

Horizontal

Fundamental

Date: 12.20.2020

Avg.

Site
Condition

Detector
Project
Power

00 5030. 5050 5070 5000, 50, 5130, 5150 5170 5190, 5210, 5230, 5260

Frequency (MHz)
+03CHO2-CA

+ AV6_BE_54 3m HORN 9120D-HF_01895 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+Peak

+201029001

+ AVR Power 120Vac/60Hz

+RN System 56Hz AP

+6IRNSAST002

+ S128T1204100031
+11a¢(20)_Tx_Ch40+11ac(20)_Tx_Cha4

+ with Adapter

. oo 22020 yisovom
124 124
e

s s

w3 w3

700 " oo U7l

Lo
- 529
(e AT S
359 350
174 14
o g S o S0 s S Fe @ e 5% w7 0 o0 o o 70
Meavone i) reavency )
<03cro2-cA site <03cHo2-CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL Condition : PEAK(UNII) 3m HORN 9120D-HF_01895 HORIZONTAL
RBWEIO00 000Kz VBWS3000000KHz SWTAuto RBWEIO00000KHz VBW:3000000KHz SWTAuto
Detector :Peak Detector :Peak
Peak Project 201029001 broject 201029001

Power : AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz

e RN Systom B6Hz 4P e RN System 56z AP

Model : 61IRNSASI002 Model ‘GIRN5AST002

kY - S128T1204100031 Y - S128Ti204100031

Mode : 11ac(20)_Tx_Ch40+11ac(20)_Tx_Ch44 Mode : 11ac(20)_Tx_Ch40+11ac(20)_Tx_Ch44

Plane +¥ with Adapter Plane +Y with Adapter

J wim) oo 1220200

124

s

e

700

Left blank

TEL : 408 9043300

Page Number

: D2-30f30



ssamonas. FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH40 5200MHz+VHT20 CH44 5220MHz

1+2

Horizontal

Fundamental

Avg.

AvG e 4
52 - —
35
175
T80 5210, 5230 5260, 5270, 5290 5310 5330, 5360, G370. 5390 5410 5430 5
Freaquency (MHz)
site +03CHO2-CA
Condition + AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector +Peak
Project +201029001
Power + AVR Power 120Vac/60Hz
EUT +RN System 56Hz AP
Model + 61RNSASTO02
SN + 5128T1204100031
Mode  11ac(20)_Tx_Ch40+11ac(20)_Tx_Cha4
Plane + with Adapter

-
-
W‘“
m ;
‘w‘*tww NYNTIW)
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL
S R TS
Detector : Peak
Peak Project 201029001 Left blank
Power : AVR Power 120Vac/60Hz
Model : GIRN5AST002
Mode : 11ac(20)_Tx_Ch40+11ac(20)_Tx_Ch44
Plane +¥ with Adapter

Left blank

TEL : 408 9043300

Page Number

: D2-40f30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH40 5200MHz+VHT20 CH44 5220MHz

1+2

Vertical

Fundamental

Date: 12.20.2020

I oo 12202020 yisovom
1229 1224
1050 1050
w74 w74
7 o TUJM,—UUH
525 ™ - 5251 e
P T——
e
359 350
175 174
o s 0% 0T, 0% Fia F 0 B0 Fiee 5o 50 7o o o o0 o To0o
Measoncy i reaseney e
site 03cHoz-cA site 03cHo2-cA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition : PEAK(UNII) 3m HORN 9120D-HF_01895 VERTICAL
 RBW-1000.000KHz VBW:3000.000KHz SWT-Auto  RBW-1000.000KHz VBW:3000000KHz SWT-Auto
Detector :Peak Detector :Peak
Peak Project 201029001 broject 201029001
Power : AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
EUT {RN System 56Hz AP EUT RN System 56Hz AP
Model : 61IRNSASI002 Model ‘GIRN5AST002
EY . $128T1204100031 EY . 5128T1204100031
Mode : 11ac(20)_Tx_Ch40+11ac(20)_Tx_Ch44 Mode : 11ac(20)_Tx_Ch40+11ac(20)_Tx_Ch44
Plane +¥ with Adapter Plane +Y with Adapter
— oo 1220020
124
1059
ors
=
700
2
5 _
359
179
oo s s T S0 Ee E B B T w0 H e
Psctency Wi
site {03cH02-CA
Condition : AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
Av g. Project 201029001 Left blank
Power : AVR Power 120Vac/60Hz
€Ut {RN System 56Hz AP
Model 1 61IRNSASI002
kY . S128T1204100031
Mode : 11ac(20)_Tx_Ch40+11ac(20)_Tx_Ch44
Plane 1Y with Adapter

TEL : 408 9043300

Page Number

: D2-50f30



ssamonas. FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH40 5200MHz+VHT20 CH44 5220MHz

1+2

Vertical

Fundamental

el (dBuVim)

Date: 12.20-2020

Avg.

70|
AV | 54|
525

N 1
35
175
T80 5210, 5230 5260, 5270, 5290 5310, 5330, 5360, 5370, 5300 5410 5430, 0
Froquancy (WHz)
site +03CHO2-CA
Condition + AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector +Peak
Project +201029001
Power + AVR Power 120Vac/60Hz
EUT +RN System 56Hz AP
Model + 61RNSASTO02
SN + 5128T1204100031
Mode  11ac(20)_Tx_Ch40+11ac(20)_Tx_Cha4
Plane + with Adapter

h
,

i ;

Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL

SRR A TR

Detector : Peak
Peak Project 201029001 Left blank

Power : AVR Power 120Vac/60Hz

Model : GIRN5AST002

Mode : 11ac(20)_Tx_Ch40+11ac(20)_Tx_Ch44

Plane +¥ with Adapter

Left blank

TEL : 408 9043300

Page Number

: D2-60f30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH40 5200MHz+ VHT40 CH46 5230MHz

1+2

Horizontal

Fundamental

Date: 12:21-2020

Avg.

Frequency (MHz)
site +03CHO2-CA
Condition + AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector +Peak
Project +201029001
Power + AVR Power 120Vac/60Hz
EUT +RN System 56Hz AP
Model + 61RNSASTO02
SN + 5128T1204100031
Mode  11ac(20)_Tx_Ch40+11ac(40)_Tx_Cha6
Plane + with Adapter

Left blank

el 0Buvim) Date: 12212020 ) (@Buvimy
1225 1225
'
o
05 /WV)MMT 054
75| \ o735
700 . o I peaku
P Y
At | et
B N 5MMMW
350 350
75| 75|
0 500, 5050 5070, 5090, 50 5130 5150, 5170 5190 8210 5230 5200 %00 2000 ED 2000, 5000, 5000, 7000
Frequency (WHz) Freaquency (WHz)
site +03CH02-CA site :03CH02-CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL Condition : PEAK(UNIT) 3m HORN 9120D-HF_01895 HORIZONTAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto < RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project 201029001 broject 201029001
Power : AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
EuT +RN System 56Hz AP EuT +RN System 56Hz AP
Model + GIRNBAST002 Model + GIRNBAST002
EN + $128T1204100031 SN + 5128T1204100031
Mode : 11ac(20)_Tx_Ch40+11ac(40)_Tx_Ch46 Mode : 11ac(20)_Tx_Ch40+11ac(40)_Tx_Ch46
Plane +¥ with Adapter Plane +Y with Adapter
) (@Buvim) Date: 12212020
1225
1052
o7
70|
52. e ——
350
75|
0 S0, 5050 070, S0%0. 6110, 513010 5170 190, 6210 5230 5200

TEL : 408 9043300

Page Number

: D2-70f30



ssamonas. FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH40 5200MHz+ VHT40 CH46 5230MHz

1+2

Horizontal

Fundamental

124
105.0) \ ol it
0
et i
Sie 0acH02.CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL
RBW-IOD0.000KH2 VBWA000000KH SWTAute
Detector : Peak
Peak et :201029001 Left blank
Power : AVR Power 120Vac/60Hz
cor (RN Syarem 5641z AP
Model : GIRN5AST002
N SreaTizoa100051
Mode : 11ac(20)_Tx_Ch40+11ac(40)_Tx_Ch46
Plane +¥ with Adapter
savm p——
w2y
——
52.5| — T ]
s S E0 ETo 0 0SS0 S0 0 S0 B0 B
e i
sie 03cH02-CA
Condition Al BE_54 3m HORN 9120D-HF_01895 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
Avg_ Project 201029001 Left blank
Power : AVR Power 120Vac/60Hz
o RN Syatem 561z AP
Model 1 61IRNSASI002
N 181204100051
Mode : 11ac(20)_Tx_Ch40+11ac(40)_Tx_Ch46
Plane. +Y with Adapter

TEL : 408 9043300

Page Number

: D2-80f30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH40 5200MHz+ VHT40 CH46 5230MHz

1+2

Vertical

Fundamental

Avg.

Site
Condition

Detector
Project
Power

Frequency (MHz)
+03CHO2-CA

+ AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+Peak

+201029001

+ AVR Power 120Vac/60Hz

+RN System 56Hz AP

+6IRNSAST002

+ S128T1204100031
+11a¢(20)_Tx_Ch40+11ac(40)_Tx_Chd6

+ with Adapter

Left blank

. oo 221200 yisovom oue 12212020
124 124
s s
)
w3 - w3
700 oo LTIl veaom
9 3 24 o ———
W Mt
359 359 !
174 14
o g o o S0 S s Fe w0 5% w7 0 o0 o o 70
Meavoney i) reavency )
site <03cro2-cA site <03cHo2-CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition : PEAK(UNII) 3m HORN 9120D-HF_01895 VERTICAL
RBWEIO00 000Kz VBWS3000000KHz SWTAuto RBWEIO00000KHz VBW:3000000KHz SWTAuTo
Detector :Peak Detector :Peak
Peak Project 201029001 broject 201029001
Power : AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
e RN Systom B6Hz 4P e RN Systom 56+ 4P
Model : 61IRN5ASI002 Model : 6IRN5ASI002
kY - S128T1204100031 Y - S128Ti204100031
Mode : 11ac(20)_Tx_Ch40+11ac(40)_Tx_Ch46 Mode : 11ac(20)_Tx_Ch40+11ac(40)_Tx_Ch46
Plane +¥ with Adapter Plane +Y with Adapter
J wim) v 1221200
124
s
e
700
%
350
19
I E N

TEL : 408 9043300

Page Number

: D2-90f30



ssamonas. FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH40 5200MHz+ VHT40 CH46 5230MHz

1+2

Vertical

Fundamental

el (dBuVim)

Date: 12:21-2020

PEAK_BE 74

1

160 5210, 5230 5260, 5270, 5290, 6310. 5330, 53%0. 6370, 5300, 5410, 5430 5460
[t

Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL
o bR e saeb o0 oA s
Detector :Peak
Peak et :201029001 Left blank
Power : AVR Power 120Vac/60Hz
Model : GIRN5AST002
Mode : 11ac(20)_Tx_Ch40+11ac(40)_Tx_Ch46
Plane +¥ with Adapter
o e
\
i
Site. 03CHO2-CA
Condition /AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
oA SO0 VW O OLE WAt
Detector Peak
Avg. o S Left blank
Power AVR Power 120Vac/60Hz
EUT RN System 56Hz AP
Model 61RN5AST002
SN 5128T1204100031
Mode 11ac(20)_Tx_Ch40+11ac(40)_Tx_Ch46
Plane ¥ with Adapter

TEL : 408 9043300

Page Number

: D2 - 10 of 30



ssamonas. FCC RADIO TEST REPORT Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT VHT20 CH44 5220MHz+ VHT20 CH48 5240MHz

1+2 Horizontal Fundamental

Date: 12.22.2020

e @savm) Date: 1222.2020 o tamavim)
1225 1225 "
-
1050 | 1050
a7 a7
!
700 700

“m/ n ecasumn)
M el

g PRy
o

4 - R e

ssgf
Decuorey recusney )
site oscHoR-CA site <03cHo2-CA
Condition :PEAK_BE_74 3m HORN 9120D-HF_01895 HORTZONTAL Condition : PEAK(UNIT) 3m HORN 9120-HF_01895 HORTZONTAL
RBW:I000.000KHz VBW:3000000KHz SWT-Auto REWEIO00.000KHz VBW-3000000KHz SWT-Auto
Detector :Peak Detector :Peak
Peak Project 201029001 Project - 201029001
Power AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
EUT RN System 56Hz AP EUT RN System 56Hz AP
Model 61RN5AST002 Model : 61RN5ASI002
SN 5128T1204100031 SN 5128T1204100031
Mode 11ac(20)_Tx_Ch44+11ac(20)_Tx_Ch4s Mode + 11ac(20)_Tx_Ch44+11ac(20)_Tx_Cha8
Plane ¥ with Adapter Plane ¥ with Adapter
s on 222200

1225

1050

00 5030. 5050 5070, 5090. 5110. 5130 5150, 5170. 5190, 5210 5230, 5260
Frequency (MHz)
Site 03CH02-CA
Condition AV6_BE_54 3m HORN 9120D-HF_01895 HORTZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg . ?ﬁ;ﬁ‘:r ;fﬁﬁzm LEft b l an k

Power AVR Power 120Vac/60Hz
EUT RN System 56Hz AP

Model 6IRN5AST002

SN $128T1204100031

Mode 11ac(20)_Tx_Ch44-11ac(20)_Tx_Ch48
Plane. ¥ with Adapter

TEL : 408 9043300 Page Number : D2 - 11 of 30



ssamonas. FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH44 5220MHz+ VHT20 CH48 5240MHz

1+2

Horizontal

Fundamental

Peak

el (9B

Date: 12.22.2020

1225

-
1050

PEAK_BE 74

T,

site
Condition

Detector
Project
Power

Frequency (MHz)
03CH02-CA

PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

201029001

AVR Power 120Vac/60Hz

RN System 56Hz AP

11c(20)_Tx_Chd4+11ac(20)_Tx_Cha8
¥ with Adapter

80 5210, 5230 5250 5270, 5290, 5310, 5330, 5350, 5370, 5390, 5410. 5430, 5450

Left blank

Avg.

J @BV

Date: 12.22-2020

Ave_BE | 54|

80 5210. 5230, 5250, 5270 5290, 5311
E

Site
Condition

Detector
Project
Power

requency (Mz)
03CH02-CA
AV6_BE_54 3m HORN 9120D-HF_01895 HORTZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Peak
201029001
AVR Power 120Vac/60Hz
RN System 56Hz AP
6IRN5AST002
$128T1204100031
11ac(20)_Tx_Ch44-11ac(20)_Tx_Ch48
¥ with Adapter

0. 5330, 53%0. 5370. 5300. 5410, 5430 5460

Left blank

TEL : 408 9043300

Page Number

: D2-12 of 30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH44 5220MHz+ VHT20 CH48 5240MHz

1+2

Vertical

Fundamental

Date: 12.22.2020

et gBuvim) Date: 12222020 el (@Buvim)
1225 1225
105.0) 105.)
"
o7 o7
700 zoo R F———peaxumn|
s ]
525 A 52: —
s
i mina 1
35| 35|
175 175
000 5030 5050, 5070 5080, 510, 510 5150 5170, 5100, Gaf0. 5230, 5280 00 2000, 300, o000, 5006, 00, 7000
Frequency (Ha) Frequency (MHa)
site 03CHO2-CA site 103CH02-CA
Condition + PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition + PEAK(UNII) 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:3000000KHz SWT:Auto +RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project 201029001 Project - 201029001
Power AVR Power 120Vac/60Hz Power + AVR Power 120Vac/60Hz
euT RN System 56Hz AP euT RN System 56Hz AP
Model GIRN5ASI002 Model + GIRNSASTO02
SN 5128T12041000; SN 5128T1204100031
Mode 11ac(20)_Tx_Chad+11ac(20)_Tx_Chag Mode : 110c(20)_Tx_Chad+11ac(20)_Tx_Chdg
Plane. ¥ with Adapter Plane. ¥ with Adapter
A 6By Date: 12222020
1225
105.)
o5
700
5.
35|
75|
00 50%. 5080, 5070, 5090, 510 5130 5150 5170, 5100 5210 5230 5280
Frequency (MHz)
site 03CHO2-CA
Condition AV6_BE_54 3m HORN 91200-HF_01895 VERTICAL
RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak
Avg . Project 201029001 L eft b | an k
Power AVR Power 120Vac/60Hz
Ut RN System 56Hz AP
Model 61RN5AST002
SN 5128T1204100031
Mode 110c(20)_Tx_Chd4+11ac(20)_Tx_Cha8
Plane. ¥ with Adapter

TEL : 408 9043300

Page Number

: D2 -13 of 30



ssamonas. FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH44 5220MHz+ VHT20 CH48 5240MHz

1+2

Vertical

Fundamental

Peak

el (9BuVim) Date: 12222020

W peaK o |74
709
\\M .
525 it e

150

site
Condition

Detector
Project
Power

5210 5230, 5250. 5270, 5290 5310 5330, 5350, 5370 5990, 5410. 5430, 5460
Frequency (MHz)
03CH02-CA
PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
201029001
AVR Power 120Vac/60Hz
RN System 56Hz AP

11c(20)_Tx_Chd4+11ac(20)_Tx_Cha8
¥ with Adapter

Left blank

Avg.

J @BV Date: 12.22-2020

700]
Ave_pE | 54|
525

-y

80

Site
Condition

Detector
Project
Power

5210, 5230, 5250, 5270 5200, 5310 5330, 5350, 5370 5300, 5410, 5430 5460
Freauency (MHz)

03CH02-CA

AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Peak

201029001

AVR Power 120Vac/60Hz

RN System 56Hz AP

6IRN5AST002

$128T1204100031

11ac(20)_Tx_Ch44-11ac(20)_Tx_Ch48

¥ with Adapter

Left blank

TEL : 408 9043300

Page Number

: D2 - 14 of 30



ee FCC RADIO TEST REPORT Report No. : FR201029001A

SPORTON LAB.

Band 1 5150~5250MHz Band Edge @ 3m

ANT VHT40 CH38 5190MHz+ VHT20 CH44 5220MHz

1+2 Horizontal Fundamental

Date: 12.21-2020

N owe 22120 s
12 124
700] kwm qoof YT P TR L Lw
.
5
52l s g Mg
M»WW”WN
Decuorey recusney )
site oscHoR-CA site <03cHo2-CA
Condition :PEAK_BE_74 3m HORN 9120D-HF_01895 HORTZONTAL Condition : PEAK(UNIT) 3m HORN 9120-HF_01895 HORTZONTAL
RBW:I000.000KHz VBW:3000000KHz SWT-Auto REWEIO00.000KHz VBW-3000000KHz SWT-Auto
Detector :Peak Detector :Peak
Peak Project 201029001 Project - 201029001
Power AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
EUT RN System 56Hz AP EUT RN System 56Hz AP
Model 61RN5AST002 Model : 61RN5ASI002
SN 5128T1204100031 SN 5128T1204100031
Mode 11ac(40)_Tx_Ch38+11ac(20)_Tx_Chd4 Mode + 11ac(40)_Tx_Ch38+11ac(20)_Tx_Cha4
Plane ¥ with Adapter Plane ¥ with Adapter
s s 2212020
52, |
————f/_/

00 5030. 5050 5070, 5090. 5110. 5130 5150, 5170. 5190, 5210 5230, 5260
Frequency (MHz)
Site 03CH02-CA
Condition AV6_BE_54 3m HORN 9120D-HF_01895 HORTZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

AVg . ?ﬁ;ﬁ‘:r ;fﬁﬁzm Left b | an k

Power AVR Power 120Vac/60Hz
EUT RN System 56Hz AP

Model 6IRN5AST002

SN $128T1204100031

Mode 11ac(40)_Tx_Ch38+11ac(20)_Tx_Cha4.
Plane. ¥ with Adapter

TEL : 408 9043300 Page Number : D2 - 15 0f 30



ssamonas. FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH38 5190MHz+ VHT20 CH44 5220MHz

1+2

Horizontal

Fundamental

Peak

el (9BuVim) Date: 12.21-2020

PEAK_BE 74

e

150

site
Condition

Detector
Project
Power

5210, 5230, 5250. 5270, 5290 5310 5330, 5350, 5370 5390, 5410,
Frequency (MHz)
03CH02-CA
PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
201029001
AVR Power 120Vac/60Hz
RN System 56Hz AP

1lac(40)_Tx_Ch38+11ac(20)_Tx_Cha4
¥ with Adapter

530, 5400

Left blank

Avg.

J @BV

Date: 12:21-2020

Ave_pE | 54|

80

Site
Condition

Detector
Project
Power

5210, 5230, 5250, 5270 5290, 5310, 5330. 5350, 5370 5390, 5410,

Freauency (MHz)

03CH02-CA

AV6_BE_54 3m HORN 9120D-HF_01895 HORTZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Peak

201029001

AVR Power 120Vac/60Hz

RN System 56Hz AP

6IRN5AST002

$128T1204100031

11ac(40)_Tx_Ch38+11ac(20)_Tx_Cha4.

¥ with Adapter

30, 5460

Left blank

TEL : 408 9043300

Page Number

: D2 - 16 of 30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH38 5190MHz+ VHT20 CH44 5220MHz

1+2

Vertical

Fundamental

Date: 12.21-2020

N owe 22120 s

12 124

700] qoof YT P TR L R

ool TS| RE——

i WMNMW
Decuorey recusney )
site oscHoR-CA site <03cHo2-CA
Condition :PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition : PEAK(UNIT) 3m HORN 9120D-HF_01895 VERTICAL
RBW:I000.000KHz VBW:3000000KHz SWT-Auto {REWAIO00.000KHz VBW-3000000KHz SWT-Auto
Detector :Peak Detector :Peak
Peak Project 201029001 Project - 201029001
Power AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
EUT RN System 56Hz AP EUT RN System 56Hz AP
Model 61RN5AST002 Model : 61RN5ASI002
SN 5128T12041000: SN 5128T1204100031
Mode 11ac(40)_Tx_Ch38+11ac(20)_Tx_Chd4 Mode + 11ac(40)_Tx_Ch38+11ac(20)_Tx_Cha4
Plane ¥ with Adapter Plane ¥ with Adapter
s s 2212020
]
S E T T
oy
Site. 03CHO2-CA
Condition /AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
RBWFI000000KH 2 VBWAO OIOKH SWT-Auto
Detector Peak
Avg. project 201029001 Left blank

Power AVR Power 120Vac/60Hz

EUT RN System 56Hz AP

Model 61RN5AST002

SN 5128T1204100031

Mode 11ac(40)_Tx_Ch38+11ac(20)_Tx_Ch44

Plane. ¥ with Adapter

TEL : 408 9043300

Page Number

: D2 -17 of 30



ssamonas. FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH38 5190MHz+ VHT20 CH44 5220MHz

1+2

Vertical

Fundamental

Peak

Date: 12:21-2020

PEAK_BE 74

2y R

site
Condition

Detector
Project
Power

Frequency (MHz)
03CH02-CA

PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak

201029001

AVR Power 120Vac/60Hz

RN System 56Hz AP

1lac(40)_Tx_Ch38+11ac(20)_Tx_Cha4
¥ with Adapter

80 5210, 5230 5250 5270, 5290, 5310, 5330, 5350, 570, 5390, 5410. 5430. 5450

Left blank

Avg.

J @BV

Date: 12:21-2020

m/w

Ave_pE | 54|

80 5210, 5230, 5250 5270, 5290, 5310, 5330 530, 5370, 5390, 5410, 5430. 5460
E

Site
Condition

Detector
Project
Power

requency (MHz)

03CH02-CA
AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Peak

201029001

AVR Power 120Vac/60Hz

RN System 56Hz AP

6IRN5AST002

$128T1204100031
11ac(40)_Tx_Ch38+11ac(20)_Tx_Cha4.

¥ with Adapter

Left blank

TEL : 408 9043300

Page Number

: D2 - 18 of 30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH38 5190MHz+ VHT40 CH46 5230MHz

1+2

Horizontal

Fundamental

Peak

el (9BuVim)

Date: 12-15.2020

) WM] ety

25" ottt

000 5030,

site
Condition

Detector
Project
Power

5050, 5070. 509, 510, 5130 5150, 5170. 5190 5210 5230, 5260
Frequency (MHz)

03CH02-CA

+PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+Peak

201029001
AVR Power 120Vac/60Hz
RN System 56Hz AP

Ilac(40)_Tx_Ch38+11ac(40)_Tx_Cha6
¥ with Adapter

el (9BuVim)

Date: 12-15.2020

oo UT WL TWLT L L L peacu)

"

g
P
359
175
000 2000, 3000, 000, 5000, 000 7000
Freauency (Miz)
site +03CHO2-CA
Condition + PEAK(UNIT) 3m HORN 9120D-HF_01895 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
Detector +Peak
Project +201029001
Power + AVR Power 120Vac/60Hz
EUT RN System 56Hz AP
Model + 6IRNSAST002
SN S128T1204100031
Mode +11ac(40)_Tx_Ch38+11ac(40)_Tx_Ch46
Plane. ¥ with Adapter

Avg.

J @BV

Date: 12-16.2020

1225

1050

00 5030. 5050 5070, 5090. 5110. 5130 5150, 5170. 5190, 5210 5230, 5260
F

Site
Condition

Detector
Project
Power

requency (MHz)
03CH02-CA
AV6_BE_54 3m HORN 9120D-HF_01895 HORTZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Peak
201029001
AVR Power 120Vac/60Hz
RN System 56Hz AP
6IRN5AST002
$128T1204100031
11ac(40)_Tx_Ch38+11ac(40)_Tx_Chd6
¥ with Adapter

Left blank

TEL : 408 9043300

Page Number

: D2 -19 of 30



ssamonas. FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH38 5190MHz+ VHT40 CH46 5230MHz

1+2

Horizontal

Fundamental

el (9BuVim) Date: 12-15.2020

1050
a75)

Avg.

R

Ave_pE | 54|

80 5210. 5230, 5250 5270, 5290, 5310. 5330 530, 5370, 5390, 5410,
E

requency (Mz)
Site 03CH02-CA
Condition AV6_BE_54 3m HORN 9120D-HF_01895 HORTZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak
Project 201029001
Power AVR Power 120Vac/60Hz
EUT RN System 56Hz AP
Model 6IRN5AST002
SN $128T1204100031
Mode 11ac(40)_Tx_Ch38+11ac(40)_Tx_Chd6
Plane. ¥ with Adapter

30, 5460

Condition PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL
RO To05000R 1 YoM S0 00 St
Detector Peak
Peak Project 20029001 Left blank
Power AVR Power 120Vac/60Hz
EUT RN System 56Hz AP
Model GIRNSASI002
SN 5128T12041000:
Mode 11ac(40)_Tx_Ch38+11ac(40)_Tx_Chdé
Plane Y with Adapter

Left blank

TEL : 408 9043300

Page Number

: D2 -20 of 30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH38 5190MHz+ VHT40 CH46 5230MHz

1+2

Vertical

Fundamental

Peak

el (9BuVim)

Date: 12-15.2020

BE bt
" J,WWAT/\"

000 5030 505. 5070. 5090 5110 5130, 5150 5170 5190, 5210,
Frequency (MHz)
site 03CH02-CA
Condition +PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector +Peak
Project 201029001

Power AVR Power 120Vac/60Hz
EUT RN System 56Hz AP

Model GIRN5AST002

SN S128T12041000;

Mode Ilac(40)_Tx_Ch38+11ac(40)_Tx_Cha6
Plane. ¥ with Adapter

5230, 5260

el

(@Buvim) Date: 12-15.2020

o75)
F7Y e e | Y e e H s ( PEAK(UNY)
A B6,54)
2 o
T e s
359
175
000 2000, 3000, 000, 5000, 000 7000
Freauency (Miz)
site +03CHO2-CA
Condition + PEAK(UNIT) 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
Detector +Peak
Project +201029001
Power + AVR Power 120Vac/60Hz
EUT RN System 56Hz AP
Model + 6IRN5AST002
SN S128T1204100031
Mode + 11ac(40)_Tx_Ch38+11ac(40)_Tx_Ch46
Plane. ¥ with Adapter

Avg.

J @BV

Date: 12-16.2020

1225

1050

/TJ“\L

00 5030, 5050. 5070 5090, 5110 5130 5150. 5170 5190, 5210,

Freauency (MHz)

Site 03CH02-CA

Condition AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector Peak

Project 201029001

Power AVR Power 120Vac/60Hz

EUT RN System 56Hz AP

Model 6IRN5AST002

SN $128T1204100031

Mode 11ac(40)_Tx_Ch38+11ac(40)_Tx_Chd6

Plane. ¥ with Adapter

5230, 5260

Left blank

TEL : 408 9043300

Page Number

: D2 -21 of 30



ssamonas. FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH38 5190MHz+ VHT40 CH46 5230MHz

1+2

Vertical

Fundamental

Peak

el (9BuVim)

Date: 12-15-2020

PEAK_BE 74

a75) MM]

Frequency (MHz)

site 03CH02-CA

Condition PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Defector Peak

Project 201029001
Power AVR Power 120Vac/60Hz

EUT RN System 56Hz AP

Model GIRN5AST002

SN S128T12041000;

Mode Ilac(40)_Tx_Ch38+11ac(40)_Tx_Cha6
Plane. ¥ with Adapter

80 5210, 5230, 5250 5270, 5290, 5310, 5330, 5350, 5370, 5390, 5410. 5430. 5450

Left blank

Avg.

J @BV

Date: 12:16.2020

Ave_pE | 54|

REREE

80 5210, 5230, 5250 5270, 5290, 5310, 5330 530, 5370, 5390, 5410, 5430. 5460
E

requency (Mz)
Site 03CH02-CA
Condition AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak
Project 201029001
Power AVR Power 120Vac/60Hz
EUT RN System 56Hz AP
Model 6IRN5AST002
SN $128T1204100031
Mode 11ac(40)_Tx_Ch38+11ac(40)_Tx_Chd6
Plane. ¥ with Adapter

Left blank

TEL : 408 9043300

Page Number : D2 -220f 30



ssamonas. FCC RADIO TEST REPORT Report No. : FR201029001A

Band 1 - 5150~5250MHz
(Harmonic @ 3m)
Band 1 5150~5250MHz Band Edge @ 3m

ANT VHT20 CH36 5180MHz+VHT20 CH40 5200MHz

1+2 Horizontal Vertical

el (dBuVim) Date: 12.23:2020 el (dBuVim) Date: 12.23.2020

7 PEAK[UNI) _ PEAK[UNI)
FAT AL T [ U e S e S e 1 FT AL T R U s N 1 S
VG54 4 VG54
525 & T 525
350) 350]
175 175
000 4000.6000.8000. 12000, 16000, 20000. _ 24000 28000, 32000, 36000, 4001 000 4000.6000.8000. 12000 16000, 20000, 24000 26000, 32000, 36000, 40000

Freavency () reavency (M)
sire 03cH02-CA sire 03CH02-CA
Condition PEAK(UNIT) 3m HORN 9120D-HF_01895 HORIZONTAL Condition : PEAK(UNIT) 3m HORN 9120D-HF_01895 VERTICAL
Peak borecor ipedk ootecor ipedk
Project 201029001 Project +201029001
Power AVR Power 120Vac/60Hz Power AVR Power 120Vac/60Hz
EUT RN System 56Hz AP EUT $RN System 56Hz AP
Av g. Hodel 6IRN5AST002 Hodel 6IRN5ASI002
SN 5128T1204100031 SN : 5128T1204100031
Mode 11ac(20)_Tx_Ch36+11ac(20)_Tx_Ch40 Mode 11ac(20)_Tx_Ch36+11ac(20)_Tx_Ch40
Plane ¥ with Adapter Plane. 1Y with Adapter

TEL : 408 9043300

Page Number

: D2 - 23 of 30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH40 5200MHz+VHT20 CH44 5220MHz

1+2

Horizontal

Vertical

Peak

Avg.

el (dBuVim) Date: 12.23:2020
1225
1050
a75)
PEAK[UNI)

FAT AL T [ U e S e S e 1

| avs s
525 3
350
175
000 4000.6000.000. 12000, 16000 20000. 24000, 20000, 32000, 36000, 40000
Frequency (Miz)
site 03CH02-CA
Condition PEAK(UNIT) 3m HORN 9120D-HF_01895 HORIZONTAL
Detector Peak
Project 201029001
Power AVR Power 120Vac/60Hz
EUT RN System 56Hz AP
Model 6IRN5AST002
SN $128T1204100031
Mode 11ac(20)_Tx_Ch40-11ac(20)_Tx_Cha4.
Plane. ¥ with Adapter

el (dBuVim)

Date: 12.23.2020

FT AL T R U s N 1 S

PEAK[UNI)

VG54

site
Condition
Detector
Project
Power

000 4000.6000.8000. 12000 16000, 20000, 24000, _ 26000. 32000, 36000, 40000

Frequency (MHz)
03CHO2-C/

A
+ PEAK(UNII) 3m HORN 9120D-HF_01895 VERTICAL
eal

Peak

£ 201029001

AVR Power 120Vac/60Hz

+RN System 56Hz AP

6IRNSAST002

+ 51287T1204100031

11ac(20)_Tx_Ch40+11ac(20)_Tx_Ch44

+Y with Adapter

TEL : 408 9043300

Page Number

1 D2 - 24 of 30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH40 5200MHz+ VHT40 CH46 5230MHz

1+2

Horizontal

Vertical

Peak

Avg.

el (dBuVim) Date: 12.23:2020
1225
1050
a75)
PEAK[UNI)

FAT AL T [ U e S e S e 1

| avs s
525
350
175
000 4000.6000.000. 12000, 16000 20000. 24000, 20000, 32000, 36000, 40000
Frequency (Miz)
site 03CH02-CA
Condition PEAK(UNIT) 3m HORN 9120D-HF_01895 HORIZONTAL
Detector Peak
Project 201029001
Power AVR Power 120Vac/60Hz
EUT RN System 56Hz AP
Model 6IRN5AST002
SN $128T1204100031
Mode 11ac(20)_Tx_Ch40+11ac(40)_Tx_Chd6
Plane. ¥ with Adapter

el (dBuVim)

Date: 12.23.2020

FT AL T R U s N 1 S

PEAK[UNI)

4 VG54

site
Condition
Detector
Project
Power

000 4000.6000.8000. 12000 16000, 20000, 24000 28000, 32000, 36000, 40000

Frequency (MHz)
03CHO2-C/

A
+ PEAK(UNII) 3m HORN 9120D-HF_01895 VERTICAL
eal

Peak

£ 201029001

AVR Power 120Vac/60Hz

+RN System 56Hz AP

6IRNSAST002

+ 51287T1204100031

11ac(20)_Tx_Ch40+11ac(40)_Tx_Chd6

+Y with Adapter

TEL : 408 9043300

Page Number

: D2 - 25 of 30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH44 5220MHz+ VHT20 CH48 5240MHz

1+2

Horizontal

Vertical

Peak

Avg.

el (dBuVim) Date: 12.23:2020
1225
1050
a75)
PEAK[UNI)

FAT AL T [ U e S e S e 1

| avs s
525
350
175
000 4000.6000.000. 12000, 16000 20000. 24000, 20000, 32000, 36000, 40000
Frequency (Miz)
site 03CH02-CA
Condition PEAK(UNIT) 3m HORN 9120D-HF_01895 HORIZONTAL
Detector Peak
Project 201029001
Power AVR Power 120Vac/60Hz
EUT RN System 56Hz AP
Model 6IRN5AST002
SN $128T1204100031
Mode 11c(20)_Tx_Ch44-11ac(20)_Tx_Ch48
Plane. ¥ with Adapter

el (dBuVim)

Date: 12.23.2020

FT AL T R U s N 1 S

PEAK[UNI)

VG54

site
Condition
Detector
Project
Power

000 4000.6000.8000. 12000 16000, 20000, 24000, 26000, 32000, 36000, 40000

Frequency (MHz)
03CHO2-C/

A
+ PEAK(UNII) 3m HORN 9120D-HF_01895 VERTICAL
eal

Peak

£ 201029001

AVR Power 120Vac/60Hz

+RN System 56Hz AP

6IRNSAST002

+ 51287T1204100031

11ac(20)_Tx_Ch44+11ac(20)_Tx_Ch48

+Y with Adapter

TEL : 408 9043300

Page Number

: D2 - 26 of 30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH38 5190MHz+ VHT20 CH44 5220MHz

1+2

Horizontal

Vertical

Peak

Avg.

el (9B

Date: 12.23-2020

1225)
1050
o7
7 PEAK{UNI)
oo IR AR A
AV 54
525 i3 £ T =
350
175
000 4000.6000.000. 12000, 16000 20000. 24000, 20000, 32000, 36000, 40000
Frequency (Miz)
site 03CH02-CA
Condition PEAK(UNIT) 3m HORN 9120D-HF_01895 HORIZONTAL
Detector Peak
Project 201029001
Power AVR Power 120Vac/60Hz
EUT RN System 56Hz AP
Model 6IRN5AST002
SN $128T1204100031
Mode 11ac(40)_Tx_Ch38+11ac(20)_Tx_Cha4.
Plane. ¥ with Adapter

el (dBuVim)

Date: 12.23.2020

FT AL T R U s N 1 S

PEAK[UNI)

VG54

site
Condition
Detector
Project
Power

000 4000.6000.8000. 12000 16000, 20000, 24000, 26000, 32000, 36000, 40000

Frequency (MHz)
03CHO2-C/

A
+ PEAK(UNII) 3m HORN 9120D-HF_01895 VERTICAL
eal

Peak

£ 201029001

AVR Power 120Vac/60Hz

+RN System 56Hz AP

6IRNSAST002

+ 51287T1204100031

11ac(40)_Tx_Ch38+11ac(20)_Tx_Ch44

+Y with Adapter

TEL : 408 9043300

Page Number

: D2 - 27 of 30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH38 5190MHz+ VHT40 CH46 5230MHz

1+2

Horizontal

Vertical

Peak

Avg.

el (dBuVim) Date: 12.23:2020
1225
1050
a75)
PEAK[UNI)

FAT AL T [ U e S e S e 1

| avs s
525 £
350
175
000 4000.6000.000. 12000, 16000 20000. 24000, 20000, 32000, 36000, 40000
Frequency (Miz)
site 03CH02-CA
Condition PEAK(UNIT) 3m HORN 9120D-HF_01895 HORIZONTAL
Detector Peak
Project 201029001
Power AVR Power 120Vac/60Hz
EUT RN System 56Hz AP
Model 6IRN5AST002
SN $128T1204100031
Mode 11ac(40)_Tx_Ch38+11ac(40)_Tx_Cha6
Plane. ¥ with Adapter

el (dBuVim)

Date: 12.23.2020

FT AL T R U s N 1 S

PEAK[UNI)

VG54

site
Condition
Detector
Project
Power

000 4000.6000.8000. 12000 16000, 20000, 24000, 26000, 32000, 36000, 40000

Frequency (MHz)
03CHO2-C/

A
+ PEAK(UNII) 3m HORN 9120D-HF_01895 VERTICAL
eal

Peak

£ 201029001

AVR Power 120Vac/60Hz

+RN System 56Hz AP

6IRNSAST002

+ 51287T1204100031

11ac(40)_Tx_Ch38+11ac(40)_Tx_Chd6

+Y with Adapter

TEL : 408 9043300

Page Number

: D2 - 28 of 30



ssamonas. FCC RADIO TEST REPORT Report No. : FR201029001A

Emission above 18GHz

5GHz VHT20 (SHF)

5GHz

ANT VHT20+ VHT20 SHF

1+2 Horizontal Vertical

eve @By vat: 12232020 J aBvm) Date 1223020
oas) a4l
pek pek
725 723
il 1 1
0| a0l
we 54 e s
o] s ——

405 2 MW : :
O WA AIWE 22" Tt ittt ISV IPRTIPSSSIE Gt

243 243

124 | 124

5000 71006, 73006, 25000, 27000, 2000031000, 33000, 35008, 37000 40000 5000 27006, 73006, 25000, 27000, 7000031000, 33000, 36008, 37000 40000
Frequency (M) Frequency (M)
site :03CH02-CA site :03CH02-CA
Condition PEAK(UNII) Im HORN 9170-SHF_00842 VERTICAL Condition ¢ PEAK(UNI) Im HORN 9170-SHF_00842 HORIZONTAL
Peak Detector Peak Detector +Peak
Project 201029001 Project 201029001
Power AVR Power 120Vac/60Hz Power + AVR Power 120Vac/60Hz
EuT RN System 56Hz AP EuT RN System 56Hz AP
Avg . Model GIRNSASI002 Model + 6IRN5AST002
EN S128TI204100031 SN S128T1204100031
Mode 1ac(20)_Tx_Ch36+11ac(20)_Tx_Chd0 Mode - 11ac(20)_Tx_Ch36+11ac(20)_Tx_Chd0
Plane ¥ with Adapter Plane ¥ with Adapter
Over Linit Readintenna Cable Preamp A/Pos T/Pos Over Linit Readintemna Cable Preamp A/Pos T/Pos
freq Level Limit Line Level Factor Loss Facton Remark freq Level Linit Line Level Factor Loss Factor Renark
Wiz dou/m  d6 duV/m oW do/m 4B d8  cm  deg Wiz dou/m  d6 duV/m oW do/m 4B d5  cm  deg
1 2002.00 43.01 25.19 66.20 35.16 39.48 27.44 5253 150 0 Peak 1 3852.00 46.98 2122 68.20 37.79 41.40 31.00 53.67 150 0 Peak
2 3839400 50.32 17.83 68.20 35.29 4392 3258 54.93 150 O Peak 2 378400 49.97 18.23 68.20 35.08 43.81 32.38 S4.76 150 O Peak

TEL : 408 9043300 Page Number : D2 -29 0f 30



ssamonas. FCC RADIO TEST REPORT Report No. : FR201029001A

Emission below 1GHz

5GHz VHT20 (LF)

5GHz

ANT VHT20+ VHT20LF

1+2 Horizontal Vertical

ovel dBuVi Date: 12.24-2020 ) (@Buvim) Date: 12242020
700) 700]
600] 60.0]

ap) ap)
s00) s00)

so0f— & 00—

5 s
309 4 3 P 00— & e
3 o
2 o Ml
209 )W—"L\M IV W 200 /(\ W
100 100
T N S SN S N M-S NN e
Froquoncy () Froquoncy ()
Site. :03CH02-CA Site :03CHO2-CA
Condition QP 3m BILOG6 6111D-LF_50392 HORIZONTAL Condition QP 3m BILOG6 6111D-LF_50392 VERTICAL
QP / Detector Peak Detector
Project 201029001 Project
Power AVR Power 120Vac/60Hz Power
EUT RN System 56Hz AP EUT RN System 56Hz AP
Peak Hodel 6IRN5A51002 Hodel { GIRNSASTO02
SN 5128T1204100031 SN 5128T1204100031
Mode 11ac(20)_Tx_Ch36+11ac(20)_Tx_Ch40 Mode + 11ac(20)_Tx_Ch36+11ac(20)_Tx_Ch40
Plane ¥ with Adapter Plane ¥ with Adapter
Over Linit  ReadAntemna Cable Preamp AfPos T/Po Over Linit Readintenna Cable Preamp A/Pos T/Pos
Freq Level Linit Line Level Facton Loss Factor Remark Freq Level Linit Line Level Factor Loss Factor Remark
Wiz ov/m 0B dou/m oW do/m @8 8 cn  deg Wiz Gov/m 0B dou/m oW do/m @8 8 cn  deg
1 30097 2143 1857 40.00 28.25 2071 0.85 2.4 Peak 1 a5 27.91 1209 40.00 36.79 22.58 0.91 2.4 Peak
2 95i%6 22150 209 4350 7.67 15.60 1.5 12.42 Peak 2 107 832 1518 4350 .67 1637 16 2.42 Peak
3 2ea 114 1486 .00 Doz 1759 2.9 241 Peak 3 19975 2029 19.21 4359 936 15.00 2.17 2.4 Peak
4 2%.75 29038 -16.62 46.00 3981 19.20 2,64 32.43 Peak 4 asslad 2936 16,64 46.00 4.9 23.37 3,30 32.56 Peak
5 e 29022 1678 600 .82 2390 332 25T - Pesk 5 67214 30095 15.05 600 B.e4 2620 3.93 259 - - Peak
6 7168 367 733 46.00 278 26.97 468 2.2 100 0 Peak 6 71680 .91 -8.09 46.00 .94 2697 4.8 2.2 100 0 Peak

TEL : 408 9043300 Page Number : D2 - 30 0of 30



ssamonas. FCC RADIO TEST REPORT Report No. : FR201029001A

<Multi Carrier Report (Non-Contiguous)>
Band 1 - 5150~5250MHz
(Band Edge @ 3m)
Band 1 5150~5250MHz Band Edge @ 3m

ANT VHT20 CH36 5180MHz+VHT20 CH48 5240MHz

1+2 Horizontal Fundamental

ovel (dBuVim) Date: 12.22.2020 el (dBuVim) Date: 12222020

700] %wﬂ 700 1 ¥ I REEE S T | A PEAK(UNI)

i
et

P
et - MW RIS
350 350
s s
Go0 B0, so%. Bo7o. so%e, S0, T i si7a sien s2ia 0 5200 o0 7000, Sot0. 000, o0 oo, 7a0
Froauency (i) roquency (M)
03CHO02-CA Site 03CHO2-CA
Condition PEAK_BE_74 3m HORN 91200-HF_01895 HORIZONTAL Condiion : PEAK(UNT) 3m HORN 91200-HF_01895 HORIZONTAL
RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector : Peak
Peak Project 201029001 Project - 201029001
Power AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
Ut RN System 56Hz AP Ut N System 56Hz AP
Model : 61RN5AST002 Model
SN 5128T1204100031 SN 1
Mode + 11ac(20)_Tx_Ch36+11ac(20)_Tx_Ch48 Mode 1ac(20)_Tx_Ch36+11ac(20)_Tx_Ch48
Plane ¥ with Adapter Plane +Y with Adapter
o) oate: 1222.2020
1223
1050
T

NI

00 5030. 5050 5070, 5090. 5110. 5130 5150. 5170. 5190, 5210 5230, 5260
Frequency (MHz)

Site 03CH02-CA

Condition AV6_BE_54 3m HORN 9120D-HF_01895 HORTZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

AVg ) ;?fo';i'f' Settasoot Left blank

Power AVR Power 120Vac/60Hz
EUT RN System 56Hz AP

Model 6IRN5AST002

SN $128T1204100031

Mode 11ac(20)_Tx_Ch36+11ac(20)_Tx_chas
Plane. ¥ with Adapter

TEL : 408 9043300 Page Number : D3-1o0f 17



ssamonas. FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH36 5180MHz+VHT20 CH48 5240MHz

1+2

Horizontal

Fundamental

ovel (dBuVim)

Date: 12.22.2020

1225

105.0)
a75)
700)

b, MW‘W\WMMM

PEAK BE|74

03CHO2-CA
Condition PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL

RO T005 000K YoM S0 00 S s
Detector

Peak Project Zot0zs001 Left blank
Power AVR Power 120Vac/60Hz
Model GIRNSASI002
SN 5128T1204100031
Mode 11ac(20)_Tx_Ch36+11ac(20)_Tx_Ch48
Plane. ¥ with Adapter
\ AvG_BE |54/
N
s

Site 03CHO2-CA
Condition 'AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL

O soRs v SLE A
Detector Peak

Avg. o S Left blank

Power AVR Power 120Vac/60Hz
EUT RN System 56Hz AP
Model 61RN5AST002
SN 5128T1204100031
Mode 11ac(20)_Tx_Ch36+11ac(20)_Tx_Ch48
Plane ¥ with Adapter

TEL : 408 9043300

Page Number

: D3-20f17



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH36 5180MHz+VHT20 CH48 5240MHz

1+2

Vertical

Fundamental

Date: 12.22.2020

Avg.

350
75|

0 S0, 5050 070, S0%0. 6110, 5130 150 5170 190, 6210 G230 5200

Frequency (WHz)
site +03CH02-CA
Condition V6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
BW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector k
Project 01029001
Power VR Power 120Vac/60Hz
EUT N System 56Hz AP
Model 1RNSASI002
SN 1287120410003
Mode ac(20)_Tx_Ch36+11ac(20)_Tx_Ch48
Plane. + with Adapter

Left blank

I oo 12222020 vy
124 124
s s
13
w3 w3
70| 70| F B PEAK(UNI)
:
wd " w
MW"‘WW
359 359
174 14
o g o e, S0 S S Fe w05 w7 0 o0 E o 70
Recwersy rreqendy
site <03cro2-cA site <03cHo2-CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition : PEAK(UNII) 3m HORN 9120D-HF_01895 VERTICAL
RBWEIO00 000Kz VBWS3000000KHz SWTAuto RBWEIO00000KHz VBW:3000000KHz SWTAuTo
Detector : Detector :Peak
Peak Project broject 201029001
Power VR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
e RN Systom B6Hz 4P e RN Systom 56+ 4P
Model : GIRN5AST002 Model : GIRNSASI002
kY - S128Ti204100031 Y - S128Ti204100031
Mode : 11ac(20)_Tx_Ch36+11ac(20)_Tx_Ch48 Mode : 11ac(20)_Tx_Ch36+11ac(20)_Tx_Ch48
Plane +¥ with Adapter Plane +Y with Adapter
i v 122220
124
s
e .
r
700

TEL : 408 9043300

Page Number

: D3-30f17



ssamonas. FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH36 5180MHz+VHT20 CH48 5240MHz

1+2

Vertical

Fundamental

Peak

el (dBuVim)

Date: 12.22.2020

129
150
o7 vy
ota ol

700
529 ; M P\\
350
19

R T

Hreaweno i)

site J03cH02-CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak

Left blank

Avg.

Project +201029001
Power + AVR Power 120Vac/60Hz
EUT +RN System 56Hz AP
Model + 6IRN5AST002
SN + 5128T1204100031
Mode : 1ac(20)_Tx_Ch36+11ac(20)_Tx_Cha8
Plane +¥ with Adapter
A (dBuvim) Date: 12:22.2020
1225
1050
875
=
709
AV B |54
525
350
175

Frequency (WHz)

site +03CH02-CA

Condition S A BE_54 3m HORN 9120D-HF_01895 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector :Peak

Project +201029001

Power : AVR Power 120Vac/60Hz

EuT +RN System 56Hz AP

Model : G1RN5ASI002

SN + 5128T1204100031

Mode  11ac(20)_Tx_Ch36+11ac(20)_Tx_Cha8.

Plane. + with Adapter

180 5210, 5230 5250 5270, 5290, 6310, 5330, 53%0. 6370, 5300. 5410, 5430, 5460

Left blank

TEL : 408 9043300

Page Number

: D3-40f 17



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH36 5180MHz+ VHT40 CH46 5230MHz

1+2

Horizontal

Fundamental

Date: 12.22.2020

el (Buvim) Date: 12222020 A 6Buvim)
1225 1225
05 i S 054
o754 875
7od ; rod YT LT
[P RTINS Ao D 524
S
35| 35
125 175
0 5030 5050, 5070, 5090, 5110, 5130 5150, 5170, 5190, 5210, 5230, 5260 000 200, £ 2000 5000, 5000, 7000
Frequency (MHz) Frequency (MHz)
site +03CHO2-CA site +03CHO2-CA
Condition + PEAK_BE_74 3m HORN 9120D-HF_01895 HORTZONTAL Condition + PEAK(UNII) 3m HORN 9120D-HF_01895 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector : Detector +Peak
Peak Project broject 201029001
Power VR Power 120Vac/60Hz Power + AVR Power 120Vac/60Hz
EUT +RN System 56Hz AP EUT +RN System 56Hz AP
Model + IRNSAST002 Model + GIRNSAST002
SN + 5128T1204100031 SN + 5128T1204100031
Mode : 1ac(20)_Tx_Ch36+11ac(40)_Tx_Chd6 Mode : Iac(20)_Tx_Ch36+11ac(40)_Tx_Chd6
Plane +Y with Adapter Plane + with Adapter
A @Buvim) Date: 12:22.2020
1225
1080
U W
a5
700 J
4 _
52
35
175
00 5030, 500 5070, 5090, 50, 510, 5150 G470, 5190 G210 5230 5260
Froquency (WHz)
site +03CHO2-CA
Condition V6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL
BW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector k
Avg . Project 01029001 L eft b | an k
Power VR Power 120Vac/60Hz
EUT N System 56Hz AP
Model IRNSAST002
SN 128T120410003
Mode ac(20)_Tx_Ch36+11ac(40)_Tx_Cha6
Plane + with Adapter

TEL : 408 9043300

Page Number

: D3-50f17



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH36 5180MHz+ VHT40 CH46 5230MHz

1+2

Horizontal

Fundamental

el (dBuVim)

Date: 12.22.2020

Avg.

T
W iy !
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL
S R TS
Detector : Peak
Peak Project 201029001 Left blank
Power : AVR Power 120Vac/60Hz
Model : GIRN5AST002
Mode : 11ac(20)_Tx_Ch36+11ac(40)_Tx_Ch46
Plane +¥ with Adapter
N W

525 e =

350

19

I I I
reawin )
site <03cHozCA
Condition Al BE_54 3m HORN 9120D-HF_01895 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector : Peak
Project 201029001 Left blank
Power : AVR Power 120Vac/60Hz
e RN System 56Hz AP
Model 1 61IRNSASI002
EY . $128T1204100031
Mode  Hac(20)_Tx_Chertiac(40)_T_chds
Plane 1Y with Adapter

TEL : 408 9043300

Page Number

: D3-60f17



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH36 5180MHz+ VHT40 CH46 5230MHz

1+2

Vertical

Fundamental

Date: 12.23.2020

Avg.

350
75|

0 S0, 5050 070, S0%0. 6110, 513010 5170 190, 6210 5230 5200

Frequency (WHz)
site +03CH02-CA
Condition V6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
BW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector k
Project 01029001
Power VR Power 120Vac/60Hz
EUT N System 56Hz AP
Model 1RNSASI002
SN 1287120410003
Mode ac(20)_Tx_Ch36+11ac(40)_Tx_Chd6
Plane. + with Adapter

. oo 122220 yisovom
124 124
s s
w3 w3
700 oo U7l
529 . 529
P
359 350
174 14
o oo s G SR o S0 S S Fe @ e 5% w7 0 o0 o0 o 70
Meavone i) reavency )
site <03cro2-cA site <03cHo2-CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition : PEAK(UNII) 3m HORN 9120D-HF_01895 VERTICAL
RBWEIO00 000Kz VBWS3000000KHz SWTAuto RBWEIO00000KHz VBW:3000000KHz SWTAuTo
Detector : Detector :Peak
Peak Project broject 201029001
Power VR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
e RN Systom B6Hz 4P e RN Systom 56+ 4P
Model : 61IRN5ASI002 Model : 6IRN5ASI002
kY - S128Ti204100031 Y - S128Ti204100031
Mode : 11ac(20)_Tx_Ch36+11ac(40)_Tx_Ch46 Mode : 11ac(20)_Tx_Ch36+11ac(40)_Tx_Ch46
Plane +¥ with Adapter Plane +Y with Adapter
J wim) v 122220
124
s
e .
=
700

Left blank

TEL : 408 9043300

Page Number

: D3-7o0f17



ssamonas. FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH36 5180MHz+ VHT40 CH46 5230MHz

1+2

Vertical

Fundamental

el (dBuVim)

Date: 12.22.2020

Avg.

INEERS

AV | 54|

1

350
75|

T80 G210, 5200, 5250, 570 5290 G310 5% 5960 370, §a0 G410 543 450

Frequency (WHz)
site +03CH02-CA
Condition S A BE_54 3m HORN 9120D-HF_01895 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector :Peak
Project +201029001
Power : AVR Power 120Vac/60Hz
EuT +RN System 56Hz AP
Model : G1RN5ASI002
SN + 5128T1204100031
Mode  11ac(20)_Tx_Ch36+11ac(40)_Tx_Chd6,
Plane. + with Adapter

-
™
52.5| ( W
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL
SRR A TR
Detector : Peak
Peak Project 201029001 Left blank
Power : AVR Power 120Vac/60Hz
Model : GIRN5AST002
Mode : 11ac(20)_Tx_Ch36+11ac(40)_Tx_Ch46
Plane +¥ with Adapter

Left blank

TEL : 408 9043300

Page Number

: D3-8o0f 17



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH38 5190MHz+ VHT20 CH48 5240MHz

1+2

Horizontal

Fundamental

Date: 12.22.2020

Avg.

Frequency (WHz)

site +03CH02-CA

Condition V6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL
BW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector k

Project 01029001

Power VR Power 120Vac/60Hz

EUT N System 56Hz AP

Model 1RNSASI002

SN 1287120410003

Mode ac(40)_Tx_Ch38+11ac(40)_Tx_Ch48

Plane. + with Adapter

ot gy oo 12222020 yisovom
1224 1224
1059 1059
o1 o3
700 : oo LTIl
b
[OF "N SETVIRRIPT POTRRA R e 525)
e ——
350 350
19 19
oS s0%. GG B0, 510, 5150 G0 s 5o, 5m0 Ew oo o o, 0. o 700
Meavoney i) reavency )
site <03¢H02-CA site {03¢H02 A
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL Condition : PEAK(UNII) 3m HORN 9120D-HF_01895 HORIZONTAL
{REWH000.000kHz VBW:3000.000KHz SWT:Auto  REWH1000.000KHz VBW:3000.000kHz SWT:Auto
Detector : Detector :Peak
Peak Project broject 201029001
Power VR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
euT RN System 56Hz AP Ut {RN System 56Hz AP
Model : GIRN5AST002 Model : GIRNSASI002
N . $128T1204100031 N . $128T1204100031
Mode : 11ac(40)_Tx_Ch38+11ac(40)_Tx_Ch48 Mode : 11ac(40)_Tx_Ch38+11ac(40)_Tx_Ch48
Plane +¥ with Adapter Plane +Y with Adapter
J wim) bae 1222 020
129
1059
w9
700
2
359
179
T T )

Left blank

TEL : 408 9043300

Page Number

: D3-90f 17



ssamonas. FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH38 5190MHz+ VHT20 CH48 5240MHz

1+2

Horizontal

Fundamental

el (dBuVim)

Date: 12.22.2020

700 w/

N
105.0f L
oy

PEAK_BE 74

b incbdi ;
o
LN
Sie 0acH02.CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL
RBW-IOD0.000KH2 VBWA000000KH SWTAute
Detector :Peak
Peak et :201029001 Left blank
Power : AVR Power 120Vac/60Hz
cor (RN Syarem 5641z AP
Model : GIRN5AST002
N SreaTizoato0031
Mode : 11ac(40)_Tx_Ch38+11ac(40)_Tx_Ch48
Plane +¥ with Adapter
oy [—
w2y
L
im
s S E0 ETo 0 0SS0 S0 0 S0 B0 B
R
sie 03cH02-CA
Condition Al BE_54 3m HORN 9120D-HF_01895 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
Avg_ Project 201029001 Left blank
Power : AVR Power 120Vac/60Hz
o RN Syatem 561z AP
Model 1 61IRNSASI002
N - Cro8Tiz04100051
ode * lac(40n Tx_Ch3e-11ac(40) Tx_chas
Plane. +Y with Adapter

TEL : 408 9043300

Page Number

: D3-100f 17



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH38 5190MHz+ VHT20 CH48 5240MHz

1+2

Vertical

Fundamental

Date: 12.22.2020

I oo 12222020 yisovom
129 129
150 1050
a9 { o9
700 oo T
;
529 " ﬂ{ 529
T—
350 350
19 19
T ) T T o T o0 o 700
Measoncy i reaseney e
site J03cH02-CA site J03cHO2-CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition : PEAK(UNII) 3m HORN 9120D-HF_01895 VERTICAL
REWAI000.000KHz VBW-3000.000KHz SWT:Auto RBWH1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
Peak Project 201029001 broject 201029001
Power : AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
EoT RN System 56z AP EoT RN System B6Hz AP
Model : 61IRNSASI002 Model ‘GIRN5AST002
o . S128T1204100031 o 1287120410031
Mode : 11ac(40)_Tx_Ch38+11ac(40)_Tx_Ch48 Mode : 11ac(40)_Tx_Ch38+11ac(40)_Tx_Ch48
Plane +¥ with Adapter Plane +Y with Adapter
— oo 12222020
124
1089
w9
2
- I
150
13
T
Psctency Wi
site {03cH02-CA
Condition : AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
Av g. Project 201029001 Left blank
Power : AVR Power 120Vac/60Hz
€Ut {RN System 56Hz AP
Model 1 61IRNSASI002
kY . $128T1204100031
Mode  Hac(40)_T_Ch3B+11ac(40)_Tx_chas
Plane 1Y with Adapter

TEL : 408 9043300

Page Number

: D3-110f17



ssamonas. FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH38 5190MHz+VHT20 CH48 5240MHz

1+2

Vertical

Fundamental

el (dBuVim)

Date: 12.22.2020

PEAK_BE 74

1

Avg.

AV | 54|

350
75|
T80 G210, 5200, 5250, 570 5290, G310 S0 5960 370, §a0. G40 543 450
Frequency (WHz)
site +03CH02-CA
Condition S A BE_54 3m HORN 9120D-HF_01895 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector :Peak
Project +201029001
Power : AVR Power 120Vac/60Hz
EuT +RN System 56Hz AP
Model : G1RN5ASI002
SN + 5128T1204100031
Mode  11ac(40)_Tx_Ch38+11ac(40)_Tx_Chas.
Plane. + with Adapter

Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL
SRR A TR
Detector : Peak
Peak Project 201029001 Left blank
Power : AVR Power 120Vac/60Hz
Model : GIRN5AST002
Mode : 11ac(40)_Tx_Ch38+11ac(40)_Tx_Ch48
Plane +¥ with Adapter

Left blank

TEL : 408 9043300

Page Number

: D3-120f 17



ssamonas. FCC RADIO TEST REPORT

Band 1 - 5150~5250MHz
(Harmonic @ 3m)

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH36 5180MHz+VHT20 CH48 5240MHz

1+2

Horizontal Vertical

Peak

Avg.

ol 0Buvim) Date: 12232020 A 6Buvim) Date: 12292020
1225 1225
1054 1052
a7 a7
peAk{uMn) peakfunn)
200 AL AR U e e A 2o AR U 1T
G 54 G 54
52.5( K 52.5( *
\
75| ‘ 75|
1000 4000.6000.8000. 12000, 16000 _ 20000 24000, 28000, 32000, 30000, 40000 1000 4000.6000.8000. 12000, 16000 _ 20000 24000 26000, 52000, 36000 40000
Frequency (WHz) Frequency (WHz)
site :03CH02-CA site :03CH02-CA
Condition : PEAK(UNIT) 3m HORN 9120D-HF_01895 HORIZONTAL Condition : PEAK(UNIT) 3m HORN 9120D-HF_01895 VERTICAL
Detector :Peak Detector
Project +201029001 Project +201029001
Power : AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
EuT +RN System 56Hz AP EuT +RN System 56Hz AP
Model : 61RN5ASI002 Model : 61RN5ASI002
SN + 5128T1204100031 SN + S128T1204100031
Mode  11ac(20)_Tx_Ch36+11ac(20)_Tx_Cha8. Mode  11ac(20)_Tx_Ch36+11ac(20)_Tx_Chd8.
Plane. +Y with Adapter Plane. +Y with Adapter

TEL : 408 9043300

Page Number : D3 - 13 of 17

Report No. : FR201029001A



ssamonas. FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH36 5180MHz+VHT20 CH46 5230MHz

1+2

Horizontal

Vertical

Peak

Avg.

el (0BuVim)

Date: 12.23.2020

L BT 1 Y B S o s o S BN HN

PEAK[UNI)

A5 54

site
Condition
Detector
Project
Power

1000 4000.6000.6000. 12000, 16000,

20000 24000 26000 32000 36000 40000
Frequency (MH2)

:03CH02-CA
+ PEAK(UNII) 3m HORN 91200-HF_01895 HORIZONTAL

+201029001
+ AVR Power 120Vac/60Hz

+RN System 56Hz AP

+ 61RNSASIO02

+ 5128T1204100031
 11ac(20)_Tx_Ch36+11ac(40)_Tx_Cha6
+ with Adapter

A (BuVim)

Date: 12.23.2020

oo T AR L L L

PEAK[UNI)

site
Condition
Detector
Project
Power

1000 4000.6000.6000. 12000, 16000,

2000024000 26000 32000, 36000, 40000
Frequency (MHz)

:03CH02-CA
+ PEAK(UNI) 3m HORN 9120D-HF_01895 VERTICAL

+201029001
+ AVR Power 120Vac/60Hz

+RN System 56Hz AP

+ 6IRNSASI002

+ 5128T1204100031
 11ac(20)_Tx_Ch36+11ac(40)_Tx_Cha6
+ with Adapter

TEL : 408 9043300

Page Number

: D3-140f 17



ssamonas. FCC RADIO TEST REPORT

Report No. : FR201029001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH38 5190MHz+ VHT20 CH48 5240MHz

1+2

Horizontal

Vertical

Peak

Avg.

el (0BuVim)

Date: 12.23.2020

L BT 1 Y B S o s o S BN HN

PEAK[UNI)

A5 54

site
Condition
Detector
Project
Power

1000 4000.6000.6000. 12000, 16000,

20000 24000 26000 32000 36000 40000
Frequency (MH2)

:03CH02-CA
+ PEAK(UNII) 3m HORN 91200-HF_01895 HORIZONTAL

+201029001
+ AVR Power 120Vac/60Hz

+RN System 56Hz AP

+ 61RNSASIO02

+ 5128T1204100031
 11ac(40)_Tx_Ch38+11ac(40)_Tx_Chas
+ with Adapter

A (BuVim)

Date: 12.23.2020

oo T AR L L L

PEAK[UNI)

site
Condition
Detector
Project
Power

1000 4000.6000.6000. 12000, 16000,

2000024000 26000 32000, 36000, 40000
Frequency (MHz)

:03CH02-CA

+ PEAK(UNIT) 3m HORN 9120D-HF_01895 VERTICAL

+201029001
+ AVR Power 120Vac/60Hz

+RN System 56Hz AP

+ 6IRNSASI002

+ 5128T1204100031
 11ac(40)_Tx_Ch38+11ac(40)_Tx_Chas
+ with Adapter

TEL : 408 9043300

Page Number

: D3-150f17



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR201029001A

Emission above 18GHz
5GHz VHT20+VHT40 (SHF)

5GHz

ANT

VHT20+VHT40 SHF

1+2

Horizontal

Vertical

Peak

Avg.

Date: 12.23.2020

el (Buvim)
43
124 PEAKN)
Ot ]
o0
v 54
485 Mwmw
1
[TV MRS R TS
243
124
/8000 21000, 23000, 26000, 27000, 29000, 31000, 33000, 35000, 37000 40000
Frequency (WH2)
site +03CHO2-CA
Condition + PEAK(UNII) Im HORN 9170-SHF_00842 HORIZONTAL
Detector
Project +201029001
Power + AVR Power 120Vac/60Hz
EUT +RN System 56Hz AP
Model + 61RNSASIO02
SN + 5128T1204100031
Mode  11ac(20)_Tx_Ch36+11ac(40)_Tx_Cha6
Plane + with Adapter
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
Wiz dBuV/n B dBuV/m dBaV dB/m  dB B cm  deg
1 20920.00 40.14 -33.86 74.00 41.18 37.99 23.15 52.64 150 0 Peak
2 37536.00 49.53 -18.67 68.20 37.99 43.42 32.25 54.59 150 0 Peak

1 6Buvim) Date: 12.23.2020
43
124 PEAKN)
it Il
o0
a6 54
485 T i
Aot Py
36 Mororsrhummegnrs
243
124
8000 21000, 23000, 26000, 27000, 29000, 31000, 33000, 35000, 37000 40000
Freauency (WHz)
site +03CHO2-CA
Condition : PEAK(UNIT) 1m HORN 9170-SHF_00842 VERTICAL
Detector
Project +201029001
Power : AVR Power 120Vac/60Hz
EUT +RN System 56Hz AP
Model : 61RN5ASI002
SN + 5128T1204100031
Mode  11ac(20)_Tx_Ch36+11ac(40)_Tx_Cha6
Plane + with Adapter
Over Linit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark
Mz dBuV/m  dB dBuV/m dBuV dB/m  dB B n deg
1 3320.00 45.33 -22.87 68.20 37.45 41.17 30.05 53.80 150 0 Peak
2 37822.00 50.48 -17.72 68.20 38.73 43.64 32.37 54.72 150 O Peak

TEL : 408 9043300

Page Number

: D3-16 of 17



ssamonas. FCC RADIO TEST REPORT Report No. : FR201029001A

Emission below 1GHz
5GHz VHT20+VHT40 (LF)
5GHz

ANT VHT20+VHT40

o amuvim) Date: 12242020 ) @Buvim) Date: 12242020
704 704
60 60
o) o)
s0q) s0a) }
I
o 00— s
3
300 4 - 300 et 2
/| 23 A
zno\./ﬁw’(r\ i it 200
104 100
[ TR T FC R T T W mn  we @0 o wa 7. w0 wn i
Freauency (Wa)
site :03cH02-CA site :03CH02-CA
Condition :QP 3m BILOG 6111D-LF_50392 HORTZONTAL Condition  :QP 3m BILOG 6111D-LF_50392 VERTICAL
P/
Project +201029001 Project +201029001
Power + AVR Power 120Vac/60Hz Power + AVR Power 120Vac/60Hz
EuT RN System 56Hz AP EUT RN System 56Hz AP
Peak Model + 6IRN5AST002 Model + 6IRN5AST002
SN  $128T1204100031 SN  5128T1204100031
Mode  1ac(20)_Tx_Ch36+11c(40)_Tx_Chd6 Mode  11ac(20)_Tx_Ch36+11ac(40)_Tx_Chd6
Plane Y with Adapter Plane Y with Adapter
Over Linit Readhntenna Cable Preamp A/Pos T/Pos Over Linit Readintenna Cable Preamp A/Pos T/Pos
freq Level Linit Line Level Factor Loss Facton Remark Freq Level Limit Line Level Factor Loss Factor Remark
Wiz @av/m @b dBuV/m dB db/a @B @B deg Wiz @av/m B dB0V/m B db/a @B @ deg
1 95.95 23.42 20.08 43.50 38.55 15.60 1.50 32.42 1 3085 27.89 1211 40.00 3677 2.58 0.91 3.4
2 alse 24020 19021 43ls0 3902 1554 261 3241 2 sl 243 177 oo 967 159 137 24
3 825 325 13la 4600 a1 1832 2.4 4 3 1143 »i18 20032 40 6> 7.4 163 242
4 296175 3045 -15.55 46.00 0.8 13.20 264 32.43 4 220012 2562 2038 46.00 0.9 1531 2.27 32.41
s 4723 29070 16.30 46.00 35.09 23.40 331 2.5 - s 473 29.5) 16.48 46.00 35.11 23.40 331 32.56
6 71680 37.87 -8.13 46.00 38.90 26.97 4.08 32.52 100 6 71680 39003 -6.92 46.00 40.11 26.97 4.08 32.52

TEL : 408 9043300 Page Number : D3 -17 of 17



ssamonas. FCC RADIO TEST REPORT Report No. : FR201029001A

Appendix E. Duty Cycle Plots

Duty cycle is 100% for all bandwidth and channel configurations.

Duty cycle plot for 10MHz, 5210MHz

Spectrum ]

=

Ref Lewvel 30.00 dBm Offset 28,80 dB & RBW 10 MH=z
j& Attt 20dBE @ SWT 10 ms & ¥YBW 10 MHz

[m)e] M1[1]
ol b e sy s

D2[1]

23.97 dBm

0.03 dB
2.10000 ms

0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-30 dBm

-60 dBm

CF 5.21 GHz 1001 pts

1.0ms/

Marker

Type | Ref | Tre | ¥-value | ¥-value | Function Function Result |

M1 1 1.11 ms 23.97 dBm
o2 M1 1 2.1 ms 0.03 de
0z M1 1 2.1 ms 0.03 de

Date: 29.DEC.2020 01:12:07

| il ] Ready DERERERRD i J

TEL : 408 9043300 Page Number

:E1of E1
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